@ THUNDE= TIGE=

() \STRUCTION MANUAL
AN g

No.4756




@ THUNDE=R TIGE=R

=

Electric Version
N,
INTRODUCTION
INTRO & CAUTION / FS T B B EIE 2
OTHER ITEMS REQUIRED / EERIVER 4
MANUAL FORMAT / SREBEFAHT 5
ASSEMBLY / 838558
Main Rotor / T HEiasE 6
Main Rotor System-Flybarless / FiEstig Q- BT &2 10
Main Rotor Head Linkage Rod Installation / The&EEiFiHLE 11
Tail Boom Bracket Assembly / B S[EEEHELE 12
Main Frame / ZB&fE%E 13
Landing Skid / WZREE2E 15
Main Gear Set / T¥58h{B% 16
Control Arm Set / |5 17
Tail Rotor System / EIiEE &R 18
Tail Unit | EZbER 185 20
Servo Installation / fFARRHZED 21
Linkage Rod Installation / 5E12485E 22
Power Motor Installation / &)/ EiE%sE 23
Electric Device Installation | EF S 24
Main Rotor Blade / FHFE %t 25
SET-UP SECTION / &R 2B RA
Radio System Setup / EHERHRT 26
Swashplate Type Setting / +FE&EXHT 26
Electric Device Connection / EF & fkiEiERMA 26
Index of Linkage Length / Ei2EEZS)| 27
Swashplate & Servo Movement Setting / +F& R FAMR4ENERE 27
Tail Control And Gyro Setup iz R ICIRE 24| 28
Setting Up Data For Your Reference £&i5c4% 29
Blade Tracking Adjustment / EiEE#BiiRE 30
Cautions of Li-Po Battery Pack Using / $22 & tifF T ES1E 31
After Flight Checklist / /T EIEE 31
Regular Maintenance | EEHREZ1E 31
SPARE PARTS | 2{4 32
SPARE PARTS LIST | E#f8&I& 37
OPTIONAL PARTS | EEHR 44
Exploded View / JRYEB &R 45




@ THUNDE=R TIGER
INTRODUCTION / 577

Thank you for purchasing the Thunder Tiger Titan X50 R/C helicopter. This new helicopter is the latest
innovation by Thunder Tiger. It has the perfect combination of flying stability and the agility for 3D flying.
This helicopter is an excellent choice for flying enthusiasts like you. For convenient assembly and safe
operation of the helicopter, please read the instructions carefully. Retain the user manual in case you need
it for any information or reference.

REEBEERETitan X60EFHER  NBEERSBREEHHZRKE - RESERTHEIDRTIHFE - 2
AR ZEFENENAIEBIEE - BNEEAERBFEREERAFM - AR EE T FIEGETHE S IRIER
ER - mZERTERARPE » LARIERREEESERE -

CAUTION / E£&

1. R/IC models are not toys. This product is a high-precision flying machine. Possibilities of unexpected
crashes may occur due to electronic interference, incorrect operation, or poor mechanical maintenance.
Although it is a small-sized helicopter, the rotor blades rotate at high speeds, which may cause serious
damage, injury, or death if the model hits people or property. Therefore, extreme caution must be
exercised during operation.

2. Thunder Tiger ensures parts packaged in this product is of the highest quality. However, after assembly
and usage, parts damaged due to wear or misuse will not be replaced under any circumstances. If you
have any questions regarding its operation and repair, Thunder Tigers service agents are able to
provide free technical guidance.

3. This product is only recommended for users ages 16 and up. Because flying a R/C helicopter is difficult,
beginners must receive guidance and supervision from experienced pilots to minimize unexpected danger.
Practice in spacious areas, far away from obstacles such as buildings, trees, electrical towers, or crowds.

4. To decrease the cost of repair and maintenance for beginners, it is recommended to fly the helicopter
with a practice rack and to learn basic flying skills with a computer R/C flying simulator. (Crashes in
simulators are free to repair!)

1. NEETFERHERITAZE » E—BEEEY a5 XERAVER - NRRICIEEEIIIRIT - §AgeEHRT
EREMASHEREE - FEENE TR EREEETRITIZESMENIRITEINE » MERAEZEIIEEE
%2 . FREVESREEET -

2. FERHSRESHEMEN - ERAENEDESE « FHRBR. FEASRRENEBESHAEBIEBECE - 1T
SEAERERALE - ARG EMGE - AJEERRRESAIKEBHE -

3. REERRIE+/ B TV FHEEEFR - @riiZEEE RIS RITSIRERBEITRIT - LR aiRssd - 35
JRAZEHEh SR IRITARE SR - IR EIREEY) ~ #IK ~ BB EEEYRERT -

4. BRVEBEOLRGERYEBERHEESHE - A E0 ERRE WREFRSISERE -

AMA INFORMATION / 455l = 5E1E

Operating a model helicopter requires a high degree of responsibility and skill. If you are a newcomer to the
hobby, it is best to seek help and guidance from accomplished model helicopter pilots. This will greatly
speed up the learning process and have you flying successfully in a reasonable amount of time. We also
would strongly urge you to join the Academy of Model Aeronautics. The AMA is a non-profit organization
that provides its members with a liability insurance plan as well as monthly magazine entitled Model Aviation.
All AMA charter aircraft clubs require all pilots to hold a current AMA sporting license prior to operation of
their models at club fields. For further information, contact the AMA at:

Academy of Model Aeronautics

5151 East Memorial Drive

Muncie, IN 47302

(317) 287-1256

o

|
I

BIPETEEREHNRITLZEEZRES - FESENEETEELS - URKSIRERD - IREE—IEE
EREVARSMERRINTHE - U2 EEESHEREHLURIEREENITHXS KAL) - LUEGTMEEN
FNBLUREEH - NILAIENHINFEEEENRE » BR52ZETERMAUER « BRERBRERD -




@ THUNDE=R TIGER
FLIGHT SAFETY CHECKLIST / R {TRILZ E fEza L (EIEE

1. Make sure that the transmitter battery is fully charged before flying.
2. Make sure all control surfaces are operated properly before flying.
3. Do a range check of the radio before the first flight. The electronic equipment must operate properly
at a range of at least 5 meters (18 ft) even with the transmitter antenna collapsed.
4. Make sure there are no other pilots using the same radio frequency with yours and that there are no
other radio interference on your frequency.
5. Be sure to turn on the transmitter first with the throttle stick in the idle position. Plug the battery into the
ESC last.
. The main rotor and the tail rotor spin at very high RPM. Make sure nothing can come in contact with
the rotor blades during flight.
. Always maintain a safe distance from the helicopter during flight.
. Never fly the helicopter in the rain or in excessive wind conditions.
. Always operate and fly the helicopter in a safe and responsible manner.
0. Never fly the helicopter over other pilots, spectators, cars or anything that could result in injury or
property damage.
. MRS B IR SR » (9B RE ST
. ERFTERIENEEFEIE
EREEMEEERTE - BN EEMETFERHERERER -
EERHPIERNENRER - BRI ERRR  AREBREShEL -
. HERREITER S0 2R Eﬁi}zuﬂwﬂ’ﬁft% PHEEEMZENRIERO AR » R EIERELIER » KEEITHEFEL1ERE -
. TreRERBEREES - BEEE B TIIER)BRNEEEE -
FEATHY > RELEIRE TR L2 IR -
. DR TR EHE BIARRE M EIEE A
BBUZ2AE—ZTE  TLSESERNBESNEIREHEE) -
10. ER AR ~ o SR EMERY) _ ESRITETE A - BREINEE -

POST FLIGHT INSPECTION / 1T &R EZ T HESEIE

1. Inspect the model thoroughly to insure no parts have come loose or become damaged during the flight
and landing. Replace damaged parts and tighten loose screws before flying again.

2. Clean the helicopter body.

3. Lubricate all moving parts to ensure smooth operation for the next flying.

4. Replace any worn ball links and damaged bearings.

5. Store the model in a cool, dry place. Avoid putting it under direct sunlight or near a source of heat.
Following these simple rules will allow you to enjoy the thrill of model helicopter flying for many years.
1. RATHERBEREEFTENSH IR E DB IERIERS - FIREIRSHREER TR BN IR

2. *F%Eg/%/iqﬁl/ﬁ? °

3. BEFMEEESHENHENEFIER - LA FAMT -

4. BIRFTERRENER « 1558 - LURIBIRATEE -

5. RN 2 EREE @ BN ENRF B REIRII R -

EEPIT DMRISRHERNS R » MARENEMIESIENSS |

AUTION / ;X =55

When the model has crashed, inspect the flybar, rotor shaft and the blade spindle to make sure they are

not bent. If any item is damaged, it must be replaced with a new part to ensure safe operation. Do not

glue any broken or damaged plastic parts. Do not repair broken rotor blades. [t is very important to

inspect the motor, speed control and the battery.

Always inspect the following items:

Gears, Ball links, Link rods, Bearings, Main shaft, Flybar, Spindle, Tail boom and support, Fins, Tail rotor

shaft, Belt, Main blades, Tail blades, the Motor, the Speed control and the Battery.

HEE—HBRERESMH , BEENETER - i - RHES ﬁgﬁﬁﬁ ﬁD%EE&ﬂE’JTai;Z » 5B BB AR T

E’Jifﬁﬁﬁ MERRI IR T’Ezzé L) REAEERESFSERBE N FREEBNERE - BE - RIFR
EHNL LR éIﬂEJHE”‘*E%

é*ﬂ&ﬁ““%%%#fé RIEERE NYIEE -

pREmAE - BREEER JJEEE HhE O~ FEh > imEH - BE o TR TR BT EEXIERE  EEEKFEE -

FEiREhER 27 ~ EheE ~ EleE ~ BE ~ ®iFR &)

© 0 (0}

—

“©Oo~Nooh,~wnN

()
Gl
iy

-3-




THUNDER TIGER

N

IEI:=

OTHER ITEMS REQUIRED
B rRADIO SET/%E%,‘%

1TEREC

Receiver Battery ZUNHE
BT 1000mAh

Transmitter (helicopter type
only, 6 or more channels)
B (REMBEFHIZHIIIEE
HY6ENLA CiEYTES)

B POWER SYSTEM / &%

. ;g S

Electric Brushless Motor Electronic Speed Controller
HRSE RITES

8~12S Li-Po Battery Pack  Foam
FEIE = e

TOOLS REQUIRED FOR ASSEMBLY

.

Screw Driver Needle Nose Pliers N|pper Ball Link Pliers Smssors Metric 4-way Wrench
SERBIRMEST X8 #OsH IREIREENV S AT B37J TFEBRF

’
Hobby Knife ~ C.A Glue Threadlocker  Grease Epoxy Hex Wrench Wrench Socket Drivers
EAWA LT IEHHEORAE HENEpi IRE S AV=-U R RORT EFEHES




@ THUNDER TIGE=
MANUAL FORMAT / ZHEAZE{ER AT

How to read the instruction manual?
RPEEER

A: Indicates the assembly step number and the parts bags
that are to be assembled. e

B: Displays actual size drawings, and part quantities used. P [ T |

C: All parts, except screws, are identified by its order s Sooumorat
numbers. When purchasing spare parts, identify the part
required and cross reference this to the spare parts list in
the end of this maunal, which shows the purchasable

Example F2B38E %1

Bag €| Engine Unit - Nitro Version / Bl R8s -SI2H% 47 RETNEEREE

2l
ki

[14-2/BK00B3 | HEADER TANK NIPPLE |3
[14-3BK0062 | FUEL TANK GROMMET |
[14.4/BE1867 | CLUNK

[14.6/BB0363-46 | FUEL TUBE

o[o| <o/ on | a o ro[ =

HMC4-168 | SOCKET SCREW. M4x16
10 BKO506 | HEADER TANK BRACKET

ININIR IR IN IR NN N -1

spare parts and the corresponding order numbers. e
D: This instruction manual uses several symbols. Pay careful resp oo s
attention to them during construction. Details are given > (1w o]
at the bottom of each page. SO0ET screw. woa
E: If a label marked here indicates the page is the exclusive plharmsinll
assembly steps for a particular model type; please follow o
the exclusive instructions according to the model type you il
purchased. e
A BBV SRR FEL I EMBIER - i vy
B: EHERHEBRIRERHE - © | ———
C: BB URZWERIER E BB I HF R BRI - R AN :
D: iR A EBXRINEREERILRRE - BKRPEER (
SiETEITHESE -
E: HIRIISE %T$E%¢%EE’*”H&$Z§ BAEFEERET - FEIKIEAT A
BE ZMAKHRIBETHEES R

ate clockwise the Start Coupling to check the
entricity of the engine unit and clutch bell; please
adjust the position of the clutch system if improper.
e P BTIEE
TR A SRR -

Apply threadlocker X Must be purchased separately @ (9)
b

-18-

SYMBOLS USED THROUGHOUT THE MANUAL / =535255%BH

The parts in the KIT are packed according to each major assembly steps. The part number and quantity are always
shown in the square box on each page. As good practice, only open up the bag that you need for the paticular assembly.
SHIKIBHRS BB - BIKBRERER » E—HEHE » BESHEX -

Note / &

Assembly drawings will contain icons that indicate use of i T22(#262) ——THREADLOCKER / 1&##R52
Threadlocker or CA glue as needed.
Examples of the icons are as right shown: ‘ CA —— CA GLUE / h& R
BIKERSRET - ERMREBSEER -
B e hlanG -
E Apply C.A Glue Cut off shaded portion O8Il Cut off excess
e BS ‘ RIZTE Y] g nEBES

,‘ Apply threadlocker
numj PRI ERE

Assemble as many times as specified
X i MERFTREE

Assemble left and right side the same way
‘ﬂ ZERBREER

@\ Assemble in right order
©,® IETIBRFHESE

Apply grease
FREESHEEH)

Ensure smooth, non-binding movement when assembling
HEREHEEE

RIETRT 1L EREESR

Must be purchased separately
WERERE

|nt

#

XEEN

Drill holes with the specified diameter “ Pay close attention here




Bag A Main Rotor System / iR #§igiH5E

@ THUNDER TIGE=

No. | Material No.| Description By ] Qty No.| Material No.| Description HiE Qty
1 |BVv2181 METAL MAIN ROTOR HUB | @ FIEEEE EE 1 6 |BK2182 METAL HEAD BUTTON TEIEEEHE)ES 1
2 |BV2186 METAL SEESAW HUB EBETIEETE 1 7 |Bv2183 METAL MIXING LEVER | B RITE 2
3 |BK2187 COLLAR,d3xD4xW3.8 #hIR,d3xD4xW3.8 2 8 | BKO649-1 | LINKAGE BALL(A) RIEEZIEIRRA) | 4
4 |HSA3-10 BUTTON HEAD SOCKET SCREW,M3¢10 FEmER BEEM3X10| 4 9 | BKOO77 COLLAR,d3xD4xW6 IR, d3xDAXW6 2
5 |HMC25-8B | SOCKET SCREW,M2.5X8 R EIER M2.5X8| 1

Please skip to page 10 directly if the model you purchased is a flybarless edition.

NITEENEBETEERSY - FEENMES10EETHE -

Secure all screws shown on this page with a drop of thredlocker except the screws #7.
O[] IR H 705 » AR A R E R N -
BK2187 ~
COLLAR,d3xD4xW3.8 Note the orientation of the Chamfer
I8, d3xD4xW3.8 on the Metal Seesaw Hub.
AEEERTEEEASS -
HSA3-10 chamfer
BUTTON HEAD SOCKET SCREWMA¥10 )=
HETRR B M3x10
HMC25-8B
SOCKET SCREW,M2.5X8
PO SBIR M2 5 X8
chamfer
o L] HE
BKOO77
COLLAR,d3xD4xW6 )
iR, d3xDAXW6
(o
BK0649-1
LINKAGE BALL(A) N
R ERERR(A) Secure the Linkage Balls to the Mixing Lever.
KBTS » ZRIFHIETREE » WESERE
HRBIREE o
(7)
J
N
> B Apply threadlocker

La

] ) (EFMEHRINEARE

Assemble left and right side the same way
ZHRAKEHER

LY Ensure smooth, non-binding movement when assembling
@7 HEREETEEE

L

Completed View
HBEE5ERL




Bag8  Main Rotor System / XieE &g V4 ~HonoE= TieEs

© [ o

HMC2510B
SOCKET SCREW,M2.5X10
R BIERR,M2.5X10

Thread the Paddles onto the Flybar Rod, equal the
length to the Flybar Control Arms of each side.

fE LB ERNETER L » RMAINETERITHIE
EBEESE -

Apply C.A Glue P W Apply threadlocker

ERREZBHE ﬁ“““[' [EFRIRAHINRER

Assemble left and right side the same way
ZLAEHER

L&

No. | Material No.| Description E=y Qty No. | Material No.| Description ey Qty
1 | BK2184 METAL FLYBAR CONTROL ARM | /B8 22 85RE 2 5 |HME4-5B | SET SCREW, M4x5 BIERBIEH, MAXS | 2

2 |BK2185 METAL FLYBAR CONTROL ARMPOST | & /Bi8 88 E74E | 2 6 | BKO631 SUS FLYBAR BER 1

3 |HMC2510B | SOCKET SCREW, M2.5X10 | Ry @i, M2.5X10 | 2 7 |HME3-10B | SET SCREW,M3x10 HIERBIEAE M3x10| 2

4 | BK0649-1 | LINKAGE BALL(A) R EEZIREMAA)| 2 8 |BKO067B |FLYBAR PADDLE(BLACK), 20G |2 E 2 (), 20G 2

Secure all screws shown on this page with a drop of thredlocker except the screws #7.

([ Jum IR 7200 » AEBT 2B EERERNEREE - N
k3

LINKAGE BALL(A) Qg\

R \BEETEERA (A) 1

5) S

HME4-5B

SET SCREW,M4x5 5 N\

FEE 7 PR, MAXS ) |

2, Line u
: p the hole of the Flybar Control Arm

(T ' = g and the flat spot of the Flybar Rod when
HME3-10B ’ "" securing the screw.

SET SCREW,M3x10 (6) LRGN - B FIE T R ITHIRE
HEER7 A IRER,M3Xx10 L &AL A7 AR S EMAE o )

( Ensure the leading edges of the Paddles are

toward the same side to the Metal Flybar Control
Posts.
MR E BRI E B E R ITHIERE HAER -

5 YA 5

l =
110mm
N

110mm
Ensure smooth, non-binding movement when assembling
ERAGEEE

-7-




Bag8  Main Rotor System / TieRgSHE% Vg ~-ono== Tice=

No. | Material No. Description =1 Qty No.| Material No.| Description =4 Qty
1 |BV2574 METAL MAINROTOR GRIP SET | & [BiEEE & EeH 2 9 |BK2214 HARDENED FEATHERING SHAFT | 5@t B E 88 (D7) 1
2 |BK2579 METALROTOR GRIPLEVER | & [EBE5FEIREE 2 10 |BK2573 OUTER DAMPER, 7mm | 4NE#E#RE, 7mm 2
3 | BK2578 METAL ROTOR GRIP POST | & [& % ke 2 11 | BK2572 INNER DAMPER, 7mm A EEE, 7mm 2
4 |HMC3-8B | SOCKET SCREW, M3 X8| X \AiE#, M3X8 2 12 | BK2525 FLAP COLLAR,d7xD10xW1.5 | #E#HER d7xD10xW1.5 2
5 | BKO649-1 | LINKAGE BALL(A) ANEEREERA) | 2 13 |BK0435 WASHER,d4xD11xW1.7 | #&,d4xD11xW1.7 | 2
6 |HSA3-6 BUTTON HEAD SOCKET SCREW, M3X6 | B/ Ak, M3x6| 4 14 |HMC4-8B | SOCKET SCREW M4 X8| A7 EigfaMa X 8 2
7 | BK2216 THRUST WASHER, d10xD13xW0.5 | LE##E, d10XD13XW05| 2 15 |HMV1370ZZWY | BEARING, d7xD13xW5 SEIREHE, d7xD13xW5 4
8 |HMX0612 | THRUST BEARING,d6xD12xW4.5 (EHEBRE dBXDI2XW4.5| 2

© [ jm

HMC3-10B
SOCKET SCREW,M3x10
7B M3x10

Jm
BK0649-1
LINKAGE BALL(A)

A7 E R ERER (A)

| O

BK2525
FLAP COLLAR,d7xD10xW1.5
BEEEIR, d7xD10xW1.5

© |

HMC4-8B
SOCKET SCREW M4 X8
A7 EERRIMA X 8

| O

HMV1370ZZWY
BEARING,d7xD13xW5
TRERERE,d7XD13XW5

O

BK2216
THRUST WASHER,d10xD13xW0.5
LE¥EE S d10xD13XWO0.5

Secure all screws shown on this page with a drop of thredlocker.

AERN BB EENZBEE -

ne

assembly.

HEBRES

Apply some amount of silicon oil or
Vaseline on the Spindle for easy

TEfREh R ILETRY B MBS S AL MR i

~

| ©

HMX0612
THRUST BEARING,d6xD12xW4.5
¥R, dBXD12XW4.5

Diagram for Thrust Bearing Assembly

IR ZEREE
Large Internal Small Internal
Diameter T Diameter
always go toward the always go toward the
Main Rotor Hub - -+ Blade

AEERE—/ » @R
EheREADESE - (R
)

REBVNE—R - BF
FhesEiE OMAD -

Checking Tips: 6a >0s
HEHAE : Oa>0s

(EBBERSE » ALK BEAE/)E » RN

(g Bl Assemble the main rotor pitch housing as drawing )
o THeREERETEE

L FhEsR AR EF (#15) EEFEMEBESEA o )

R |

P : R ﬂ 7777777 [H” """
T —— 7 ] ]
(15) (15) (7) (8)
The bearings (#15) come with the grips which
had been assembled by Factory.

m

BK0435
WASHER,d4xD11xW1.7
HE,d4xD11xW1.7

©  (om

HSA3-6
BUTTON HEAD SOCKET SCREW,M3x6
FEEER; AR, M3x6

Completed View
BT

PN Apply threadlocker

h) SRR

ne
La

1
Apply grease
SRS RE (&)

HERBHRER

L RFEHAER

«f‘ .
AP

K

Ensure smooth, non-binding movement when assembling

Assemble left and right side the same way

-8-




Bags Main Rotor System / TieRt&iEiH5e V) ~HonoE= Tices

No. | Material No.| Description HiE Qty No. | Material No. Description E=4 Qty
1 |BK2277 HARDENED MAIN SHAFT | 581k 28 1 8 |HMV740ZZY | BEARING, d4xD7xW2.5 | BExa#, dxD7xW2.5 | 4
2 |BK0O616 SOCKET SCREW,M3x20 | A/ VEEH (£ M3x20 | 2 9 |BKO171 PIN b FeEfi=! 2
3 |HMM3Z NYLON NUT,M3 1E-£RIR1E, M3 2 10 |HMS15 E RING ERUIR 2
4 |BV2188A |METAL SWASHPLATE |&B+F848 1 11 |BK0649-1 | LINKAGE BALL(A) RNBEEERRA) | 2
5 |BK2196 METAL WASHOUT BASE | $%/IEEEE 1 12 |BKO088 WASHER, d3xD5xW0.5 | #F d3xD5xW0.5 2
6 |BK2199 METAL FLYBAR CONTROL LEVER | =B ERIEHIE | 2 13 |BKOO77 COLLAR, d3xD4xW6 #hiR, d3xD4xW6 | 2
7 |BKOO16-1 | WASHOUT LINKAGE e 2 14 |HSA3-10 BUTTONHEAD SOCKET SCREW, M310 | +EZER; Ak, M3x10| 2

BK0616

SOCKET SCREW,M3x20
AR (£ 5F) M3x20

’
g

HMM3Z
NYLON NUT,M3
LE5R4208, M3

[ 6

HMS15
E RING
ERVHIR

| ©

HMV740Z2Y
BEARING,d4xD7xW2.5
EEREH K, d4xD7xW2.5

©@ (o

HSA3-10
BUTTONHEAD SOCKET SCREW,M3x10
FEEER7 AR M3x10

O

BKOO77
COLLAR,d3xD4xW6
#hIR,d3xD4xW6

| ©

BK0088
WASHER,d3xD5xW0.5
#},d3xD5xW0.5

o
BK0649-1
LINKAGE BALL(A)

R VEEZTRIRRR(A)

O —
BKO171

PIN

fhdH

8 Apply threadlocker

) SRR

Secure all screws shown on this page with a drop of thredlocker.
REREN IR B EENERBEE -

| (~'/ o

<
@%%{/»ﬁwi@/@

el
S

The holes should point up.
BEE - BN —inE -

(14)

5 d

Assemble left and right side the same way

G RFEAER

Lg

-9-




Bag 8 IMain Rotor System-Fiyhiarless / EieRERIAR-BETHER 47 REBNCE RS

No. | Material No.| Description =1 Qty No.| Material No.| Description E=4 Qty
1 |BV2574 METAL MAIN ROTOR GRIP SET | & [BiEEE & EEH 2 10 |BK2573 OUTER DAMPER, 7mm | 4MBE#RE, 7mm 2
2 |BK2575 FLMETALROTORGRIP LEVER | B @ESBHEEESE | 2 11 | BK2572 INNER DAMPER, 7mm AR EE, 7mm 2
3 |BK2576 FL METALROTOR GRIP POST | B &8¢ B E Rk 2 12 | BK2525 FLAP COLLAR, d7xD10xW1.5 | #EZ#hz, d7xD10xW1.5 2
4 |HMC3-8B | SOCKET SCREW, M3 X8| R A&k M3X8 2 13 | BKO435 WASHER, d4xD11xW1.7 | 84, d4xD11xW1.7| 2
5 | BKO649-1 | LINKAGE BALL(A) ANEEREERA) | 2 14 |HMC4-8B | SOCKET SCREW, M4 X8 | Ry MA@k, M4 x8 | 2
6 |HSA3-6 BUTTON HEAD SOCKET SCREW, M3X6 | B/ Ak, M3x6| 4 15 [ HMV1370ZZWY | BEARING, d7xD13xW5 | iEBkE#E, d7xD13xW5 4
7 | BK2216 THRUST WASHER, d10xD13xW0.5 | LE##E, d10XD13XW05| 2 16 |BK2510 METAL MAINROTORHUB | & /B iEsE [EE EE 1
8 |HMX0612 | THRUST BEARING,d6xD12xW4.5 (EHEBRE dBXDI2XW4.5| 2 17 |BK2182 METAL HEAD BUTTON TENEEETIENES 1
9 |BK2214 HARDENED FEATHERING SHAFT B EEEH (D7) 1 18 |HMC25-8B | SOCKET SCREW, M2.5X8 | 7\ AiEkk, M2.5X8 | 1
H]ﬂﬂﬂﬂﬂﬂﬂﬂﬂlﬂlﬂﬂﬂﬂﬂﬂﬂ]ﬂ Seoure_ all screws shqvvn on :chis page with a drop of thredlocker.

AERT RN REEMRRBEE -
HMC3-10B ool P | Ve
SOCKET SCREW.M3x10 pply some amount of silicon oil or

. Vaseline on the Spindle for easy
7 AR, M3x10 assembly.
TEiEEh DR RI TR BB RS E ML Ak AT

@W‘ﬂ FHREFAES -
BK0649-1
LINKAGE BALL(A)
REERBEERRA)
BSKZSES

FLAP COLLAR,d7xD10xW1.5
BEEEIR, d7xD10xW1.5

© |

HMC4-8B

SOCKET SCREW M4 X8
A7 EERRIMA X 8

H Il )
HMV1370ZZWY
BEARING,d7xD13xW5
TRERERE,d7XD13XW5

O

BK2216
THRUST WASHER,d10xD13xW0.5
LE¥EE S d10xD13XWO0.5

-

Bl Assemble the main rotor pitch housing as drawing

B '~

gl TleEEEARTEE

e

(15)

LTJ
(15) (
The bearings (#15) come with the grips which had been assembled by Factory.
\_ e EREE (#15) EREMBESTA

S S

I
7) (8)

J

Diagram for Thrust Bearing Assembly

ILEHIREZ R EE

Large Internal
Diameter

always go toward the
Main Rotor Hub -
AEEAN—El - ER
FheERDEE - (R
)

Small Internal
I Diameter
always go toward the
— Blade
AEE)—E - EE
FheEl M) o

Checking Tips: 6a >0s
HEHAE : Oa>0s

(EBBERSE » ALK BEAE/)E » RN

e

Apply grease
SRS RE (&)

Completed View
1HEE5TAL

_a
1nm

Ensure smooth, non-binding movement when assembling
EREHEEE

Assemble left and right side the same way
T EAKEBHAER

B 14)

[©

HMX0612
THRUST BEARING, d6xD12xW4.5
1E¥EE %, dBXD12xW4.5

m

BK0435
WASHER,d4xD11xW1.7
HE,d4xD11IxW1.7

©  (om

HSA3-6
BUTTON HEAD SOCKET SCREW M3x6
F[EEER R, M3x6

© | o

HMC25-8B
SOCKET SCREW,M2.5x8
IR M2.5x8

Apply threadlocker
] ﬁﬁﬁ!@é#ﬁ#ﬁﬂﬁ%ﬁ%




Bag B  MMain Rotor Head Linkage Rod Installation / £ AeEREE 2 1F1E 5 7 RO Rgte

No. | Material No.| Description ey Qty No.| Material No.| Description =4 Qty
1 |BK2236 UPPER BRG R 1 10 | BK2596 LINKAGE ROD, 521 BIFR, 52L 2
2 |BK2219 FRAME SPACER JUEEEI 2 11 | BK1925 BALL LINK BIREER 4
3 |HMV6800ZZY | BEARING,d10xD19xW5 EIEE (10DIAW5 | 1 12 | HSA3-14 | BUTTONHEAD SOCKET SCREW, M3x14 | :EsEM; Bl M3x1d | 2
4 |BK2206 MAIN SHAFT LOCK RING | IF1ERE] 1 13 | BKOO77 COLLAR, d3xD4xW6 B, d3xD4XW6 2
5 |HME4-3B |SET SCREW,M4x3 BEN BEH M| 2 14 | BV2508 FB Metal CONTROLLEVER SET | BYGESBIFHIEER | 2
6 |BK2179 DOUBLE JOINT BALL LINK | E£3E5&@ 12 2 15 | BKO088 WASHER, d3xD5xW0.5 | #F, d3xD5xW0.5 2
7 |BK2228  |FLYBARJOINT BALLLINK |iBEREHE 2 16 | BKO171 PIN 1t 1
8 |BK2516 LINKAGE ROD,40mm EHZ 40mm 2 17 | HMS15 E RING EEMNR 1
9 |BK0O086 BALL LINK, d4.8x20 ETEERE d4.8x20] 4 18 | BKOO16-1 | WASHOUT LINKAGE B 1

HMV6800Z2Z2Y
BEARING,d10xD19xW5
SEERERE,d10xD19xW5

O W

HME4-38

SET SCREW,Mdx3
HREEA A IRRR MAX3

BK0086
BALL LINK, d4.8x20
EERERIE, d4.8x20

[ &
HMS15
E RING
EEIIR

(o
HSA3-14

BUTTONHEAD SOCKET SCREW M3x14
FIBEART B M3x14

Scale=1:1 (unit:mm)

@

L'Se

@\\
v'se

Apply threadlocker
P FIRAHIRRRE

_ag
)
i)

Secure all screws shown on this page with a drop of thredlocker.
KRERE BB BENRRBERE -

FLYBAR

BKOO77

COLLAR,d3xD4xW6
EhIR,d3xD4xW6E

| ©

BK0088

WASHER,d3xD5xW0.5
#F d3xD5xW0.5

O [—
BKO171

PIN

i

The distance from the Lock Ring
to the end of the Main Shaft is

approx. 78.5mm.
FHhRinZEIEERREA78.51/% -

(10)

L |

PRl The length may vary when using different servos,
gl BECAERERRER  EERENENE - s

BBKERIOETHE -

please re-adjust the length as actual condition. ]

-11-




Bag C | Tail Boom Bracket Assemhly / EEEEREER L7 REENCEERtES

HMC3-20B

HMM3Z

LERRIZE,M3

BK2509
WASHER, d12xD1

© Mh—

BD7143
FIXED SCREW

o C—7
HMY?2-12
PIN, d2x12

‘IIIIIIIII\I\I\\I\I\IIIIIIIIIIII\I\IHI\I\IIIIIIIIIIII\I\IHI\I\IIIIIIIIII\I\IHII

SOCKET SCREW,M3x20
7 AEIERR, M3x20

NYLON NUT,M3

#}E, d12xD14.5xW0.2

155 38h i 5] RE WA

RS, d2x12

Assemble the Tail Boom Bracket
as drawing. Secure the Screws
but do not tighten at this step.
SEBTVEREEEETEEE » B RE
HEETE » TEFHHEE -

4.5xW0.2

&)

.

Check the mesh of Gears (#7&
#10) after this step accomplished,
if the mesh is too much play, please
add the Washers to eliminate the
play for a proper mesh.
SREEET RS R - BNEes
ERELS - BREIREX - FBINSEFTHER A
ETHEE » LESESSERER -

/

@l

Assemble in right order
e Els2=kE

-
Completed View
HEEESERY

No. | Material No.| Description =y Qty No.| Material No.| Description =4 Qty
1 | BK2531 TAIL BOOM BRACKET-L |EBEEEFE) | 1 10 | BK2583 TAIL DRIVE GEAR-22T | ShEEIES)EH-22T 1
2 | BK2532 TAIL BOOM BRACKET-R | EEETEE(G) | 1 11 | BK2267 TAIL GEAR-A EEgm A-25T 1
3 |BK2219 FRAME SPACER NS 4 12 | BK2506 TAIL DRIVE GEAR SHAFT | Sh{ESEEDEH 1
4 | HMC3-20B | SOCKET SCREW, M3x20 | ;i M3x20 4 13 | BK2554 COLLAR WmE 1
5 |HMM3Z NYLON NUT, M3 LEERIRME, M3 6 14 | BD7143 FIXED SCREW EEHETEREME) | 1
6 | BV2269 TAIL GEAR MOUNT SET | ZxeathETREE| 1 15 | HMY2-12 | PIN, d2x12 EGRET, d2x12 1
7 | BK2268 TAIL GEAR-B BeRIHB-25T 1 16 | BK0539 SERVO MOUNT RIFR I E ER 1
8 | BK2509 WASHER, d12xD14.5xW0.2 BE, d120145W02| 2 17 | HMC3-25B | SOCKET SCREW, M3x25 | A7 Vg, M3x25 | 2
9 |BV2265 BEARING BLOCK SET s Eh R e 2

~

|

HMC3-25B
SOCKET SCREW,M3x25
A7 B IE#R M3x25

-12-




Bag D+E Main Frame / $%$ﬂ§ @THUNDE? TiIGE=

No. | Material No.| Description E=4 Qty No.| Material No.| Description =4 Qty
1 |BK2255 SIDE FRAME SRR 2 4 | BV2238 ELEVATOR WASHER MOUNT SET(L) | F+FAE2A 5 EEAE (£)
2 |HMC2-4B |SOCKET SCREW M2x4 | A7 Ei@Esh M2x4 | 4 5 |BV2237 ELEVATOR WASHER MOUNT SET(R) | FB#AEEA - EEAR ()] 1
3 |BK2551 RUBBER GROMMETS ZEEE 4
4 ] N\
[ Completed View
=/
HMC2-4B HHEESER
A7 AR M2x4
SOCKET SCREW,M2x4

Left Frame / Z£ Itk

Completed View
HBEE5ER

N Apply threadlocker
hn) SR

3 ,
Must be purchased separately /
WP BR L )

13-



Bag E Main Frame / I%ﬁﬂﬁ @THUNDEE‘ TIGE=

No. | Material No.| Description E=4 Qty No.| Material No.| Description =4 Qty
1 |BK2225 LOWER BRG R 1 6 |BK2273 CONTROL ARM TRAY | 1Z=HIi2ESEE 2
2 |HMV6800ZZY | BEARING, d10xD19xW5 EHRER, d10xD1OW5 | 1 7 |HNX3-12B | S.B.HSELF TAPPING SCREW | *EmEr,\BElEH# | 10
3 |BK2219 FRAME SPACER J\BEES M 6 8 |HMCS3-10B | SOCKET SCREW,M3x10 | A7 \EIg##%, M3x10 | 22
4 |BV2262 LOWER MOTOR MOUNT SET | B5iZE T~ EefE 1 9 | BKO087 WASHER,d3xD8xW1.4 | #5, d3xD8xW1.4 18
5 |BK2270 RECEIVER TRAY U R 1 10 | BK2259 SERVO FRAME B AR EEB 1

| ©

BK0087

5, d3xD8xW1.4

HMC3-10B

A M3x10

HNX3-12B

|

HMCB800ZZY

WASHER, d3xD8xW1.4

‘IIIIIIIIIII\I\IHI\I\IIIIIIIIIIII\I\I\\I\I\IIIIIIIIII\I\I\IHI\II

SOCKET SCREW,M3x10

(©) (s

S.B.H SELF TAPPING SCREW
FHEEAN BB

BEARING, d10xD19xW5
SRERERE, d10xD19xW5

_am
)
i)

Apply threadlocker
P FRIRAHIIERRE

Secure all screws shown on this page with a drop of thredlocker except the screws #7.

BRigHE # 7290 ARBRZEHEEAEENABEE -

Completed View
HBEE5ER

~

-14-




BagF Landing Skid / BZe4818%

@ THUNDE=R TIGE=R

No. | Material No.| Description E=4 Qty No.| Material No.| Description 21 Qty
1 | BKO023 ELEVATOR CONTROL ARM LINK | F & fie & 35 e 1 10 | BK2261 LANDING SKID Al Ze 2
2 | BKOO84 PIN,D2x22.8 EEEH, D2x22.8 1 11 | BKO064T | SKID PIPE EEEE 2
3 | BK2514 METAL ELEVATOR CONTROL ARM | & @ FH & e ieHIES 1 12 | BKOO65 SKID PIPE END CAP BEE 4
4 |HME3-3B |SET SCREW.M3x3 BEERN ;AR M3x3| 1 13 |HME4-5B | SET SCREW,M4x5 BN EEAMAS | 4
5 |HME3-8B |SET SCREW,M3x8 BEER ;AR M3x8| 1 14 |HMC3-14B | SOCKET SCREW M3x14 | ju7~@mig#s,M3x14 | 4
6* BK2161 ELEVATOR LEVER RQOD, 4756 | FE#fe#ERIE, 4756 1 15 | BK2258 BOTTOM FRAME K88 1
BK2571 FL ELEVATOR LEVER ROD, 4757 | BY&&AERELR, 4757| 1 16 | BK2274 BATTERY TRAY FEE 1
7 | BKOB49-1 |LINKAGE BALL(A) REEEEEA) | 2 17 | BK2253 FRAME SPACER TN 1
8 | BK2515 COLLAR,d3xD5xW4.2 IR d3xDoxW4.2l 1 18 | HNX3-12B | S.B.H SELF TAPPING SCREW | *[EIEER; & E IRk 6
9 |HMCB3-10B | SOCKET SCREW,M3x10 | A7 Ak M3x10 3
Secure all screws shown on this Ppage with a drop of thredlocker except the screws #13, 14 & 18.
FRERSR #13, 1418240 » AERET R BE R BEMERBEE - MEASE
@ The larger hole goes toward %EET SEREW'M,\jf
the swashplate. HIER T BIRER MAXE
B 57 ESE R B
BK2515
1 COLLAR,d3xD5xW4.2
HME3-3B PR BEERIR, d3XD5XW4.2
SET SCREW.M3x3
IR IRA M3 | [
HMC3-10B
SOCKET SCREW,M3x10
HMES-8B A7 VB RS, M3x10
SRR SR M3eE
HMC3-14B
SOCKET SCREW,M3x14
(16) A7 AR M3x14

(Jom
BK0649-1
LINKAGE BALL(A)

T B E LRI (A)

HNX3-12B
S.B.H SELF TAPPING SCREW

Completed View
THEE5ERY

FEENBETE

PPN Apply threadlocker

I?IIIIII{] [EFRURHRINSARE

-15-




Bag & Main Gear Set / L5tz 7 ~HonoE= Tiees

No. | Material No.| Description E=4 Qty No. | Material No.|Description E=y Qty
1 | BK2282 ONE WAY BEARING SHAFT ERIEES 1 7 |HMC3-10B | SOCKET SCREW,M3x10 | A/ \AER## M3x10 | 4
2 | Bv2281 ONE WAY CLUTCHHOUSING | &M@t &iE 1 8 | BKO087 WASHER,d3xD8xW1.4 | #5,d3xD8xW1.4 | 4
3 | BK2581 MAIN GEAR, 135T FE5Em, 135T 1 9 | BK1197 MAIN SHAFT BOLT M3x20 | A7\ oFids M3x20 | 1
4 | HSA3-8 BUTTONHEAD SOCKET SCREWM3:8 | FEEER; EEHiM3X8 | 4 10 | BK2290 COLLAR IR 1
5 | BK2524 MAIN GEAR WASHER FEREREA 1 11 | HMM3Z NYLON NUT,M3 1EERIRIE, M3 1
6 | BK2582 AUTOROTATION TAIL DRIVE PULLEY,100T | #iE5 2 8RS) £ 45,100T | 1

Secure all screws shown on this page with a drop of thredlocker.

NERRT BB EENZBEE -

g Note the chamfer
,,~ should point up.

- IEEfmImE L

[ ]

EARIIE
]

9L

BVv2281

(i
HSA3-8
BUTTON HEAD SOCKET SCREW M3x8

FEFER7 AR, M3x8

O

BK2524
MAIN GEAR WASHER d14.2xD19xW0.5
FeEaERE A ,d14.2xD19xW0.5

HMC3-10B
SOCKET SCREW,M3x10
A7 BIE#RR, M3x10

| ©

BK0O087
WASHER,d3xD8xW1.4
#,d3xD8xW1.4

© [

BK1197
MAIN SHAFT BOLT,M3x20
7N SRR, M3x20

BK2290
COLLAR,d10xD14xW9
IR, d10xD14xW9

al
HMM3Z

NYLON NUT,M3
1EFRIRIE, M3

iy s

1. Insert the Main Shaft into Main Gear Set, Main Gear Washer & Lower Bearing Block.
2. Line up the holes of the Autorotation Tail Drive Gear, One Way Bearing Shaft & Main
Shaft, and then insert the Socket Screw to fix them with a Nut. Add a drop of threadlocker
when securing, but do not over tighten.
1. BEEAFEZF BT eainiE - Teata=l K N EhEEE

2. HIEEREEE - EREER T EANRE - AR BERILIN_-E#E

:E:_-:'
Pauti=8

QP v

©

Apply threadlocker
EFRIRAHIIRRRE

_ag
)
)




Bag G+ Control Arm Set / iISHIE R4t @ THUNDE= TIGE=

.| Material No.

Description

1. Attach the Bearing into the Rubber Bearing Support.
2. Screw the Shaft End onto the Tail Drive Shaft with a drop of threadlocker
as the drawing, but do not over tighten.
3. Add a drop of thin CA glue on the Tail Drive Shaft next to where the
bearing should be, and then slide the bearings over the position quickly;
the distance from the Shaft Drive End to the Rubber Shaft Bearing
Support is approx. 350mm / 13.78" .
4. Apply some amount of silicon oil or Vaseline onto the rubber surface for
easy install into the tail boom later.

No E=4 Qty No.| Material No.|Description 21 Qty
1 | BK2248 PHASING CONTROL TRACK | #B1v7 22 &4, 1 10 |BKO649-1 | LINKAGE BALL RyNAEEERMS | 4
2 | BK2249 CANOPY RETAINING POST | #4553 & E 24+ 2 11 | BKOO88 WASHER, d3xD5xW0.5 | #}, d3xD5xW0.5| 2
3 |HME3-18B | SET SCREW,M3x18 WEER; AR M3x18 | 2 12 |BKOO77 COLLAR, d3xD4xW6 BhIR, d3xD4xW6 2
4 |HMC2-4B | SOCKET SRCEW,M2x4 | Ry\Ei@sh M2x4 | 2 13 |HSA3-10 BUTTON HEAD SOCKET SCREW, M3x10 | ¥ E58rpay Algih, M3x10 | 2
5 | BK2271 GYRO TRAY PERRE e 1 14 |BK2552 TAIL DRIVE SHAFT EEEENEH 1
6 | HNX3-12B | S.B.H SELF TAPPING SCREW | *EmEX\EEIEL 4 15 |BK0367 TAIL DRIVE SHAFT LINKER | R EmEhs&Ef2E4E 2
7+ BV2538-1 | 120° CONTROL ARM SET-R, 4756 | 120° &@iZHligE (%), 4756 | 1 16 |BK2529 TAIL DRIVE SHAFT BRG | E&h#hEhEE 1
BV2569-R | 120° FBCONTROL ARMSETR, 4757 | 120° ET&EHIEEAR) 4757 | 1 17 |HMV1680ZZY | BEARING, d8xD16xW5 | BEkémi, d8xD16xW5 | 1
g* BV2539-1 |120° CONTROL ARM SET-L, 4756 | 120° &EiEHigE (%), 4756 | 1 18 |HMC2512B | SOCKET SCREW,M3x12 | iy &gk, M2.5x12 | 2
BV2570-L | 120° FBCONTROLARMSET-L, 4757 | 120° ET&E#EEAK) 4757 | 1 19 |HMM25Z NYLON NUT,M2.5 LIEFRIZNE, M2.5 2
9 | BK2279 HEX POST R7\AEETE 2
{ Jﬁmﬂ] Secure all screws shown on this page with a drop of
thredlocker except the screws #4 and 6.
HMES-188 BKOB49-1 iR #AR629) - ABRE T 2B BRI SR BE -
SET SCREW,M3x18 LINKAGE BALL
WIER BB M3X18 o7~ B R (6)
f = 2
© [m (5) — L@ @
HMC2-4B - o (4)
SOCKET SRCEW.M2x4 w§1¢“/ 2 «§£2// : 10
o7V B, M2xd ) ( )
HNX3-128 “"“&lggiziiijfp
S.B.H SELF TAPPING SCREW (12)
FEERIBERE
HMC3-12B
SOCKET SCREW,M3x12
A7 VEIEH, M3x12
HMM25Z
NYLON NUT,M2.5
1ERRIZNE M2.5
BKOO77 ;
COLLAR,d3xD4xW6
BHIE,d3xDAXWE ~@
/- .
The hole with a round chamfer
goes toward the tail - V
BREBIALE
(S, £
Z’: Apply C.A Glue
= E FRIREBHME (15)
PPN Apply threadlocker Nose
(EFRIRHHTIEREE R

1. e AEB A SRBEER o

2. 2EET » ZRLEFINREBASE SR MZE
RS - B7)BEHEE -

3. HEEFE FHREENBRIT - ZHROE
REZE TR BEAEENERE ¢ BREM
KA BB Bt e ES)ZEE350mm / 13.78" & °

4. FREFHY B MRS N TG B ERE
L BEKERESERN\EER » 285

17-




BagH Tail Rotor System / BleREHER V) ~ronoe= Tiee=

BElE#H,D2x8.8

| ©

HMO?26
WASHER,d2.8xD5xW0.5
M d2.8xD5XW0.5

O

BK0082
COLLAR,d2xD3xW4.2
#hIR,d2xD3xW4.2

| O

BK2276
WASHER,d4xD6xW0.5
BB g I, d4xD6XW0.5

| O

HMV1060ZZY
BEARING,d6xD10xW3
SRR, dBXD10XW3

| ©

HMV1050ZZWY
BEARING,d5xD10xW3
ELRERF,d5XxD10XW3

_agn

)

Apply threadlocker
) SRR ARRRRE

No. | Material No.| Description E=4 Qty No.| Material No.|Description 21 Qty
1 | BKO028 | TAIL PITCHCONTROL SLIDER BUSHING | B2 e B4 S 1 11 | HMV1050ZZWY | BEARING, d5xD10xW3 BERBRE, d5XDIOXW3 | 2
2 | HMV1060ZZY | BEARING,d6xD10xW3 SEERBHE dBXD10XW3| 2 12 | BK0082 COLLAR, d2xD3xW4.2 I8, d2xD3xW4.2 2
3 |BKO027 | TAILPITCH CONTROL SLIDER | ERHEES {20558 EE 1 13 | HMC?2-10B | SOCKET SCREW, M2X10 | oy @ik, M2x10 | 2
4 | BKO025 | TAILPITCHCONTROL FORK |EEhEE8 1z RE 1 14 | BKO083 PIN, D2x8.8 EE$H, D2x8.8 2
5 |HMF2-8N  |PHILLIPS MACHINE SCREW M2x8 | BIEE+Zik4(4m) Mx8| 1 15 | BK0026 TAIL PITCH CONTROL LINK | 2 fiEe2E1aE 2
6 | BKOO75 LINK BALL, @4.8 SEEETE, 04.8 1 16 | HMC25-6B | SOCKET SCREW, M2.5x6 | a7 ik, M2.5x6 | 2
7 |BK2280 | TAIL ROTOR SHAFT Eee et () | 1 17 | HMO26 WASHER, d2.8xD5xW0.5 P d2.8xD5XW0.5 | 4
8 |HME3-3B | SET SCREW,M3x3 WENAEEMIG | 2 18 | BK2276 WASHER, d4xD6xW0.5 RIREREHL dDBW05| 2
9 |BK2284 | TAILROTOR HUB EEhEsE T BUEE 1 19 | HMVO40ZZY | BEARING, d4xD9xW4 SEERENR, dAXDIXW4| 2
10 | BK2580  |METAL TAIL GRIP BRI 2 20 | HMX0409Y | THRUST BEARING, d4xD9xW4 | -8R, d4xDIxW4| 2

Secure all screws shown on this page with a drop of thredlocker
© D except the screws #5.
HMF2-8N HMV94077Y IRk #5290 » AER R IR EFERBENFERRBER -
PHILLIPS MACHINE SCREW,M2x8 ~
BT+ 4844 (48), M2x8 %@%‘Neai"'égg\jvvf . Note the orientation of the Thrust Bearings; please
‘IHHIHHIHIHHI\HH\HIHHIHIHHIHHHHI\ ' E _ e rLe.fer page 8' Dlagram fOF Thrust Bearlng Assembly.
. Line up the concave of Tail Rotor Shaft and the hole
HMC2-10B [Eﬂ of Hub when securing the Tail Rotor Hub onto the Tail
A7 EIRRR M2X10 HMX0409Y 3. Assemble the tail unit as drawing. Secure the screws
[ o THRUST BEARING, d4xDOxW4 with a drop of threadlocking but not over tighten,
VC25.68 1SR, d4xDIxW4 ensure the moveable parts run effortlessly.
O W 2ot 1SS 8 I EMARETEE IBRESA -
i A 2. ENEEE T FENEE T AT - BT EEEE
W/ \%ﬁfﬁfﬁ,l\/l25><6 E@E@t&%%ﬁ?l_, o
[ 3. IKETIERFESE - FREZMZEEIET - B:E7)E8EHER
HME3-3B » RS E R EEE B FENIENS
SET SCREW,M3x3 ~ g
HIER B IRAR M3X3
o 1
BK0083
PIN,D2x8.8

Completed View
HEEE5ERL

~N

Ensure smooth, non-binding movement when assembling

X
RRANEEE

-18-




A

Bag/+J Tail Rotor System / BlieRt&iEiH% V4 ~HoneE= Tias=

|

HMC13502Z2Y

HMV6701Z2ZY

O

BK2291

SOCKET SCREW, M2.5x8
7 A, M2.5x8

BEARING, d5xD13xW4
EIREE, d5xD13xW4

Ol

BEARING, d12xD18xW4
TEERERE, d12xD18xW4

COLLAR, d15xD18x6.8L
HHER, d15xD18x6.8L

BA1144-1

(S m—
HMY2-10
PIN, d2x10

O ||

© [ Jum

BK0649-2

O []

BKOO77

WASHER, d5xD8xW0.15
EFEE S, d5xD8xW0.15

EE#H, d2x10

HMV740Z22Y
BEARING, d4xD7xW2.5
EERERE, d4xD7xW2.5

LINKAGE BALL(B)
R EEIZEAIUERR(B)

COLLAR, d3xD4xW6
HHIR, d3xD4xW6

s

®

T~

SCREW DRIVER

BRI T

(TR Do not over tighten the screw.
‘O Bk EE S

- -
» ~

\\‘l‘l///%
2
=

No. | Material No| Description E=4 Qty No.| Material No.|Description 21 Qty
1 | BK2594 METAL TAIL UNIT HOUSING | EBE 1 14 |BKOO77 COLLAR, d3xD4xW6 iz, d3xDAxW6 1
2 | BK2595 METAL TAIL PITCH CONTROL HOUSING | EE i 22 $22 FHII AR fei2 1 15 |HMC3-10B | SOCKET SCREW, M3x10 | R/ \A1&kk, M3x10 | 2
3 |HMC?25-8B | SOCKET SCREW, M2.5x8 R\ EIEEE, M2.5x8 | 1 16 |BK2190 CARBON VERTICAL FIN |fiditEEREE 1
4 |HMV1350ZZY | BEARING, d5xD13xW4 EEREE, d5xD13xW4 2 17 |HMC3-6B | SOCKET SCREW, M3x6 | A/ \ABiE#%, M3x6 1
5 |HMV6701ZZY | BEARING, d12xD18xW4 | Bkm&, d12xD18xW4 | 2 18 | BK2503 TAILROTOR CASEBUTTON |EBEEEFR 1
6 |BK2291 COLLAR, d15xD18x6.8L |18, d15xD18x6.8L | 1 19 |[HMC2-5B | SOCKET SCREW, M2x5 | A7 EtRHG, M2x5 | 1
7 | BKO372 TAIL INPUT GEAR FEE5ER/INPUT-20T 1 20 | BK2556 CARBON TAIL BOOM BiHEE 1
8 |BK0373-2 | TAIL OUTPUT GEAR Egg#R/OUTPUT-20T | 1 21 | BK2559 ROD GUIDE BETER 3
9 |BA1144-1 | WASHER, d5xD8xWO0.15 | &##k, doxDexW0.15| 1 22 |HNN2-6B | TAPPING SCREW, M2X6 | ABEIIEL, M2X6 3
10 | HMY2-10 PIN, d2x10 EE$H, d2x10 1 23 |HMC3-16B | SOCKET SCREW, M3x16 |7 \Ei&kh, M3x16 | 2
11 | BK2512 TAIL PITCH CONTROL LEVER | EEfie B 1518 1 24 | HMM3Z NYLON NUT (M3) 1ERRIRNE (M3) 2
12 |HWV7407ZY | BEARING, d4xD7xW2.5 | BEEéik, daxD7xW2.5 2 25 |BK0404-B | TAIL BLADE(BLACK) EieE(B) 2
13 | BK0649-2 | LINKAGE BALL(B) R EEREEIERB) 1 26 | HME3-4B SET SCREW M3x4 BIER R M3x4 | 1
Secure all screws shown on this page with a drop of thredlocker except the screws #13, 22 & 23.

ngimgﬂﬂﬂﬂﬂﬂﬂﬂ“ @ N 1B # 13,22 2324) + ABBET L BHEEEEEEREE -

Check the mesh of #7 & #8, please
add the Washers (#9) for a proper
mesh if too much play.
EeEHT R AR RIS - BIfRE AR
SEEVINE S (#9) -

~—(12) (25

13) @\((14)) (25)
| o

(15) | HMC3-6B

_agn

)
I

HE

HMC3-10B

SOCKET SCREW, M3x10
7 R, M3x10

(0

HME3-4B

SET SCREW,M3x4
A7 E R, M3x4

[

Apply threadlocker
) (EFRRRHHIIERRE

SOCKET SCREW, M3x6
ARG, M3x6
HMC2-5B

SOCKET SCREW, M2x5
A7 EERER, M2x5

(o

HNN2-6B

TAPPING SCREW(W/WASHER) M2X6
EERLEER M2X6

HMC3-16B
SOCKET SCREW, M3x16
7R, M3x16

NYLON NUT(M3)
LEFRIRIE (M)

-19-




Bagl+J | Tail Unit / SRR AL 7@~ moms miams

NYLON NUT,M3
LEFRERIE, M3

HMJ2-8N
SELF TAPPING SCREW-M2x8
BT () -M2x8

© (om

HSA3-6
BUTTON HEAD SOCKET SCREW, M3X6
S EERR) AR, M3x6

HMC3-14B
SOCKET SCREW,M3x14
AT EBERRM3x14

HMC3-16B
SOCKET SCREW,M3x16
A7 B IE#R, M3x16

© [ o

HMC3-10B
SOCKET SCREW,M3x10
7 AR, M3x10

No. | Material No.| Description E=4 Qty No.| Material No.| Description =4 Qty
1 |BK2253 FRAME SPACER B 1 8 |HMJ2-8N | SELF TAPPING SCREW, M2x8 | BTSUIZ 44 (#H), M2x8 | 4
2 |HMC3-14B | SOCKET SCREW , M3x14 RBEgRE, M3x14 | 2 9 |HMC3-16B | SOCKET SCREW, M3x16 | A7 Ei&kh, M3x16 | 2
3 |HSA3-6 BUTTON HEAD SOCKET SCREW, M3X6 | +ERERT VEERkk, M3x6| 2 10 | HMM3Z NYLON NUT, M3 1ERRIRME, M3 3
4 |BK2563 METAL TAIL SUPPORT BRACKET(UPPER) | /BRI E (1) 1 11 | BK2553 SUPPORT BRACKET |1&28 2
5 |BK2564 METAL TAIL SUPPORT BRACKET(LOWER) | BRI EE () 1 12 |HMC3-10B | SOCKET SCREW, M3x10 | A1/ \Ai&fkh, M3x10 | 1
6 |BK0524-T | TAIL SUPPORT ROD EBEZIEE 2 13 | HNJ-1 NYLON STRAP,100mm | 5R#& ()Y 4
7 |BKO447 TAIL SUPPORT ROD END | EEZI5Z81ER 4
Al _\"_ Ensure the setting screws (#3) line up to the retaining hole.
] B HEERE - AR EIRHSIE S IEE AL ©

HMM3Z

Stick some cycles of thin tape properly onto
the position where the Brackets clip to prevent
any indentation on the tail boom caused by

over tighten or vibration.
ErEEEERmNEEEEREAIE L 7]
BRERTF BRI BT MERNEE LEE -

Secure the screws into the Frame
Spacer when attaching the Tall
Support Rod End on the Main Frames.
TREEIGENEIR R - FBIEEE
SEEIRAEE N BEESE L -

_ag
ﬁmmw

Apply threadlocker
{55 MR TIRRRE

Must be purchased separately
KRBTSR

This hole (Left & Right side
both) is design for 140° Control
Arms(PV1409)

teFLET (B FER140° 2%




Bagk Servo Installation / SRR & 2<EC V) ~HonoE= Tiees

No. | Material No.| Description =4 Qty No. | Material No.| Description =1 Qty
1 |HSE2614N | BUTTONPHILLIPS TAPPING SCREW, M2.6X14 | REISIEA, M2.6x14 | 8 4 |HSE2620N | BUTTON PHLLIPS TAPPING SCREW, M2.6X20 | REIEIUES (18 ), M2.6X20| 8
2 |BKO104 SERVO MOUNTING AREEE ~ 8 5 |BK3132 SERVO NUT Al AR HEIR IS 2
3 |BK2205 SERVO BLOCK EIAR AR 1] 4

HSE2614N
BUTTONPHLLIPS TAPPING SCREW, M2.6K14
RESIRHR( ), M2.6X14

HSE2620
BUTTONPHLLIPS TAPPING SCREW, M2.6X20
RESIUZH (18 ), M2.6X20

Nl The distance from the
:’: center of the servo
=Bl horn to both sides of
the linkage balls should

be the same. Attach the Servos onto the Servo Trays el

RREEE O EmZEEK of Main Frame Set as drawing.

BRI ERE - SZB A EIIRMEEE N E AR IE E EAREREE -
%‘§§§§%£f“\’%a \“;\

<Y

5 =

7l

(1)

Must be purchased separately
NEERESRE

-21-



Bag J+K Linkage Rod Installation / 5E{2$H5E

@ THUNDER TIGE=

No. | Material No.| Description E=4 Qty No.| Material No.| Description =4 Qty
1 |BKO0O86 BALL LINK, d4.8x20 SIEEEE, d4.8x20 | 18 4 | BK0436 LINKAGE ROD, 556mm |&###8, 556mm 4
2 | BK2555 TAIL SERVO LINKAGE ROD, 580mm | E£ZBH#EHIIE, 580mm | 1 5 | BK0845 LINKAGE ROD, 64mm |iE#E##12, 64mm 2
3 | BK0O092 LINKAGE ROD, 30mm EEER, 30mm 2

_\‘_ The length may vary when using different servo, please re-adjust the length as actual condition.
B ol ERREARE

AEECRRERENEMEMER » AMKERIEREE -

BK0O086

BALL LINK, d4.8x20
EFERERR, d4.8x20

Assemble the Linkage Rods as drawings. The linkage length is measured by the center of
the 2 Ball Links. These drawings are printed actual size; you can lay the linkage sets on the
left drawings to measure the correct length.

BESEEMERBERRBIRE  BERERMIGTEELMimERER O AEE - BRRTEHEY)
1A A EEREBEAERUIRESERERE -

&

@,

(1)

“\HI\I

.

oy T
)
y )

T\

T

(S osifi i
Al l((@mﬂ/““"'"""""'MW“"‘}}E

AT

-22-



BagL  Power Motor Installation / E)0BiERE L7 AEEEERE

No. | Material No.| Description E=4 Qty No.| Material No.| Description =4 Qty
1 |HMC3-10B |SOCKET SCREW,M3x10 | A/ @&, M3x10 | 4 4 | BK2584 MOTOR PINION-15T FEiEEs-15T 1
2 |BK0O087 WASHER,d3xD8xW1.4 #HE d3xD8xW1.4 | 4 5 |HMC3-8B | SOCKET SCREW,M3x8 |/ A&k, M3x8 | 4
3 |BK2260 UPPER MOTOR MOUNT | BB FE 1 6 |HME4-3B | SET SCREW M4X3 BIER BB MAX3 | 2

Secure all screws shown on this page with a drop of thredlocker.
AERETZIERHAEEREEMERBEE -

k6
@ [+

5 T— ™12 power. Note the actual
18mm U" configuration may vary due to
o the efficiency of motors.

The motor pinion comes with
the kit is 15T, which is
applicable both to 10S and

EHRSTE:EE - AERR
10SR12SEIFRTE  BIsERALEREENXRE
EEEEE
Applicable to a 6 mm diameter as standard, and 25
mm long shaft & above is recommended; The
Motor Mount for both M4x30 mm and M3x25/ 30
mm bolt position
1ZEFRE mmEEREZZERELS mmLl EE#b 2 BiE

o B ERHHEEITE AT 2 BIER AM4x30 mmEM3x25/
30 mmigHg

EREE — 2\ BK2557
6&5%?@ é@ A m MOTOR MOUNT ADAPTOR
== BEEEERE

Add the Motor Mount Adaptor
when mounting if the shaft of the
motor features a stage.
ERETHEEHER  BNREE
ERE R -

i Motor Recommended for Stock Gear Ratio:
HME4-3B ﬁﬁﬁﬁmgﬁittﬁg} ’ %EKV{E@E% :
SET SCREW M4X3 Power&/J Gear Raitog&#itt | Applicable motor
REER UEIEES MA X 3 Gear Raitog#tt, | (135T/157)
10S 9
H]]]]]]ﬂﬂﬂ]]]]ﬂ]]]]]]]]ﬂﬂ[ﬂ 128 9 520~580KV
HMC3-8B
SOCKET SCREW,M3x8
Ry R M3x8
| T
HMC3-10B
SOCKET SCREW M3x10
A7 B M3x10
<k
Y- @ °
o @E== \
‘,? © ©0
(e N s %
H 4{0) o
[© }
BK0087 N =
WASHER,d3xD8xW1.4
#F d3xD8xW1.4

Paper strip
Q 1R

For proper mesh, insert a paper strip
between the Pinion and Main Gear,
and then push the Motor/Main Gear
together. Remove the paper strip.
EEREEE R TR A\ — R EEmE
EEENER - TH&ELSHEER -

Must be purchased separately = Apply threadlocker @Y Assemble in right order
WERFERE ] ) B FRIRHHEHERRE IRERN IR

@l

-23-




Bag M Electric Device Installation / EF LBl E @THUNDR TicE=

No. | Material No.| Description E=4 Qty No. | Material No.| Description =4 Qty
1 |BKO102 RUBBER GROMMET B EEEE 2 4 |BK2177A-G|ABS CANOPY-GREEN ABSHRS-#% R 1
2 |BK2278 CANOPY BRACKET TR 1 5 |BK1125 ZIP TIDE [FE5R RS 2
3 |HNX3-12B |S.B.H SELF TAPPING SCREW |*EFEA;"EEIEH 2

l
%—Receiver/ U

== Double Sided Tape / $EE7
Battery Pack / #ZIH4EE;

Li-po Battery
HEREYES

(5) Must be purchased separately
X WS ER

(©) (s

HNX3-12B
S.B.H SELF TAPPING SCREW
SR ENAVEI SIS




Bag kPl Main Rotor Blade / EheE %5 V) ~HonoE= Tices

No. | Material No.| Description &8 Qty
1 |HMC4-27B |SOCKET SCREW,M4x27 | R ik, M4x27 2
2 |HMM4Z NYLON NUT, M4 1EFRIRIE, M4 2

@@|WWWWWWW

HMC4-27B
SOCKET SCREW,M4x27
R AIERR, MAx27

H
| K )
HMM4Z

NYLON NUT M4
LE5RIR0E, M4

> page 30, “Blade Tracking Adjustment.”

2. Install the main blades with the Socket Screw (HMC4-27B). Do not over
tighten and ensure the blades run effortlessly.

3. For safety the rom of using carbon blades should not exceed 2400.

1. B A]EE W B REARREA B IR R R E 2 eI R - ;52 RE308 “TheEe i
B R

2. DA EERMZEE e - FEEHER -

3. TR - IRt e R FEEBE2400rom °

1. You may need to adjust the linkage to ensure the blade tracking. Please refer

FLYBARLESS

Completed View
HEEESERY




Radio System Setup / B8R 7@ +onoe= o=

A Warning! / 85!

For safety, please ensure the motor has been deactivated and will not drive the main rotor head before
performing following setting processes. You may just unplug 2 of the wires from the motor and the ESC or move
the motor with pinion away from the main gear to avoid a rotating rotor head.

ZERER BT NIIRERERFR - FEREENZRITIEEE - ErINREZERITSETMIREER - S EREEE
E T pR AR AR o

Swashplate Type Setting / +SRBIEERTE 75 THUNDE= TIGE=

Before starting, make sure the following preparation is done. BRI EZR] » BRI FEEE1E Nose / %:ﬁﬁﬁ
1. Set all trims, knobs, and switches to the neutral and zero position. 1. 35T PTERORENR « EIEIOMINIIE, - 120

2. Reset the radio to its factory preset position. 2. BN CEMANEZEEE

3. Choose the 120° E-CCPM swashplate control mode. 3. |IEE-CCPM 120° &1t -

Please refer your Transmitter manual to find a proper setting. | E2EEILSRRAZ » HETHRTE -

E2

120° 120°

Electric Device Connection / E-3&% fsiE iR V4 THoneEs Tiess

E-CCPM system requires 3 channel for aileron, elevator and an AUX(for pitch). But people may get confused because
the 3 channels are not referred to any independent movement. They are operated together to carry out the rolling,
flipping and collective controlling. As a result, the following connecting manner is recommended.

The following chart is the E-CCPM connecting for your reference. Please also consult your radio instruction manual.
E-CCPMAHIAFEFHA=EEEFEIE « A - EMRE (FRRAUXBE) - fZBHFEREZHNEERTERIIR » B2TER
BT - MR = FEAREERSTAEN(F - R IERMKIR 757 BT AL (R AR i B Y A 4 o

TIBRRLEEEN  BIFERAI » B2 REHNETERFERREE -

JR Radio Sysym ACE RC / FUTABA / HITEC Radio Sysym

AUX1 (CHB6) / CH2* CH2 / AUX1 (CHB)* CHB / CH1* CH1/CH6*

*CH?2 & Aux1(CHB6) are
Interchangeable
*CH2 & Aux1(CH6) AIE#:

*CH1 & CH6 are
Interchangeable
*CH1 & CH6 Al G

Pitch Aileron ESC Elevator Elevator Aileron ESC Rudder
i) EhEIR RPERR EJTJ%I/HB%FJE BIF/FHIRRE THhEIE E}EI%S =
| |
N N
! ! Gyro Gain Wire | Gyro Gain Wire
| |
Hillss | | Hilllss ST | |
F2z9999 ££222922¢
TXXEBNO= Gyro BXooORBO= Gyro
N P - PEiREE
7 channel receiver 7 channel receiver
CEnFIEUES CEnfFizUEs
Batteay of receiver 4.8-5.8V Batteay of receiver 4.8-5.8V
#INERE M 4.8-5.8V HUEREM 4.8-5.8V

-26-




Index of Linkage Length / &8 RE F5| V4 T-ono== Tias=

oS
35.4 mm/1.393

FIXED LENGTH / BiERE
60 mm/2.362"

A\

D 55 mm/2.165"
\a_.) i}
s =% 76.6 mm/3.015

< AN >

N

=

= "“ P
I H R
|||W||\|U|H|\||U|‘,’E‘) AN

g

[T
@?‘i'll,!m"\u}umwwuww,

0 °

& 6 ©
70 mm /[ 2.755"

/ //

—82.6 mm/3.252" 79.9 mm / 3.145”

—25.1 mm/ 0.988"
FIXED LENGTH / BlEEE

Swashplate & Servo Movement Setting / + ¥R R BIRBEFHT L7 RETRGEaRt

As going through these setup procedures, ensure there is none of the controls bind at full travel.

Next, please refer below illustrations to ensure the direction of servo movement and swash mixing settings are correct
for the controls properly.

EHRIBERTE 281 - BERARERERFHEIEGERXEFHE -

R BEETRET  ERAREESEFR RSN E R EREEERESE

Servo Horn movement Check Point
Model 1 Model 2 ARAREE e

Right Side/#f] | Left Side/Z=f

leron Qlifer Za e =c L
s = ¥

/‘ [ HHIII\III"ﬁiIIH\HI\HHHH

~  © W

Elevator
FHiERE
Pitch
A

Right Side/A I

Rudder
EfE

If the movements of servos or swashplate are not correct, please adjust the servo reverse settings for one or more
channels in your Transmitter.

BRI+ FRIES SRR » FRBIERS EERIBRRMSEINEE -

-27-




Tail Control and Gyro Setup EREISHIRFEIRRIET L7 RSNt Rte

It is recommended to use a Heading Lock Gyro. With a Heading Lock Gyro, you may not use the trim and the revolution
mixing function of tail control.

First, choose the length of the tail servo arm referring to the manual of the Gyro. You may try 13.5mm as the starting
setting. Then mount the servo arm for the moment and check the movement of the tail servo:

1. While giving the right rudder control, the servo arm should move toward the nose of helicopter.

2. Rotate the helicopter with your hand counterclockwise, the servo arm should move toward the nose of helicopter.
ZEBECEIETIEIRE - A EEEINYEMTA R BIEINEERITHIEMR -

Bt 2ERRERFSKEFERAREEERE » 2BUHRAIHRES13.5mm - EiEREIESE TR ETEREIREFEIRE
Bl

1. EHITHRERE - [EIRMEIEE EEMKIE S mEE -

2. RSB ST EEERs - AREIES BT ESRER -

Rudder Servo
EReR R

After ensuring the moving direction of tail servo, you have to mount the servo arm in the correct position. Please reset
the receiver power and do not move the helicopter. While the tail control stick and trim are centered, mount the servo
arm vertically. If you cannot mount the servo arm vertically, please try another servo arm. Next, two points may be your
concern:

1. The traveling limit of the rudder servo may not go beyond the mechanical movement.

2. The rudder servo arm should be vertical while the tail rotor are at 0 pitch or with a little offset to the right. (Referring
to the photo below)

EREMREREEFIEER » AR SAREEEEELRERT BB EBEFH I ESNBSENEER

EEMREBREMBEZSTR  HARKEEEEREELERET - B ALREE » B RaENEE - & FFIEETIIMmE -
1. EftERERAXITEEUVDXNERTES -

2. BEREREAOHHERAGHE - EftEREEESETERNE - FHIETE)

Rudder Servo
MR

LNz, e - /,‘

Notel: To find the traveling limit, you have to adjust the Gyro referring to its manual.

Note2: To adjust the pirouetting speed of the helicopter, please use the "Travel Adjustment" or the "D/R & EXP" function
of your transmitter.

REA1 : B2 E R ERASAEIREUERARERTIEE -

RAA2 : AERIEIEEE - B ERGH E TIEERE (Travel Adjustment ) ” = “X/&) (DIR) ~#88UE (EXP) " IhEE -

-28-




Setting Up Data for Your Reference £EERFEHE V) ~ronoe= Tias=

The following is the setting up data of pitch curve and throttle curve for your reference only. Please ask experienced
pilot to help you if you have never done this before.
TINSHEBRTEMSE » FKEINTETREZE » Ik EEEIIXGE

M Beginner /| —fERIT .
Throttle Curve SHP9REE
Throttle Curve sHPIeRIR Pitch Curve MRIBEHIR 0 25 50 75 100

;i | 1255 Normal —#%fT 0 35 50 65 100

10057 ; 100
: Pitch Curve IRIERRIR

0 25 50 75 100
Normal —fi%m®iT 35 - 70 - 85

25 o5 L Pitch Curve IZIEphiE

nr 75

o : 50

| 3 0O 25 50 75 100
- - 3 : 3 Normal —fgfT -4° - +6° - +10°
0O 25 50 75 100 Stck O 25 50 75 100 Stick

32 g

Throttle Curve SHPIHEHR Throttle Curve SHPSRRIE

e ; 0 25 50 75 100
100F7 : 100

Normal —f&F 1T 0 35 50 65 100

75| 75 ldle-up 1 5551851 100 - 60 - 100
BO b i 50 P|tCh Curve E‘&?\*Eﬁﬁjﬂrﬁ

,,,,,,,,,,,, - 0 25 50 75 100

cr /s 251 | | Normal —f#/F 35 - 70 - 85

. T ldeup 1581 0 - - - 100

0 25 50 75 100 Stick 0 25 50 75 100 Stek | Hold SR 0O - - - 100

© Normal / —f¥H4T © Idle / 8L 1

Pitch Curve IREEmhiS Pitch Curve 1ZIERHR

%tﬁ(éh %tﬁcéh 0 25 50 75 100
1001 100 5 Normal —fgfT -4° - +6° - +10°
‘ ldle-up 1 fiei8xL 1 -15° - - | - s
7 or Hold séEig®  15° - - - +15°
50 50 |
25 | 25 |
0 25 5'0 75 160 Stick 0 25 50 75 160 Stick
© Normal / —HE7R(T BE 0 1dle / 5HtEt 1 e
Pitch ESAT S
ol®E /N WARNING B4
1. Too much collective pitch will bring about too much loading to the motor
75+ and drive system.
2. Too much headspeed will lead to blades (grips) explosion.
50 3. It’s very dangerous for setting the headspeed over the blades (grips) limit.
4. Please do not set the collective pitch to the maximam (£15) unless you
o5 have very good collective pitch management skill.
1 BRNREIRERTE S FE IR ESRifEE, -
i 2 B8R ENeE SR E S e e E R e 51E -

0 2 50 75 00 Sk 3 jSieRE R EE S AR ERERER
© Hold / SR " 4 BIEESBEYTBERAE (+1588)

-20-




Blade Tracking Adjustment / i ERELEHEAEE L7 REENCEEREC

A CAUTION /| &

For safety, ensure to keep a safe distance from the helicopter at least 10 meter (30 feet) while making tracking
adjustment.

ZEHER ) ETERENINHERE - FEVREFHRAEFI0K (0R) Kbk -

color tape / t1ZRE

Out of Track | 18

Adjustment is
necessary.
FEAE

color tape / E1Z84

In Track / ELIRERE

Adjustment is
unnecessary.
TEZHREE

1. Use a color tape at the tip of main
blades for tracking identification easily.

2. Increase the main blade speed to just
before the helicopter lifts-off.

3. Observe which blade appears to be
lower than the other, and increase the
pitch of the lower blade one turn of the
Linkage Rod C/D (refer Page 11) at a
time until each blade runs in track. If
both main blades rotate in the same
path, it doesn’t need to be adjusted.

1. EFheERiwmEL_E EAER P BT o

2. IBEe e R iR PRI -

3. LMY ERNNELSERE (E1) - 5
B mEEieE _LAHERC/D (BREIE)
RE  —XEAE—B  EEMCENT—

o EH I — B R Linkage Rod C Linkage Rod D
- BRI (refer Page 11) (refer Page 11)
EI2C (Z2BE%E118) BIED (BEENE)

& CAUTION /| 5

Out of track causes vibration, instability and a loss of power due to additional drag. Please adjust the tracking
repeatedly until the blades are in track properly.

TERPIE= (L1R) DENEFEEST) NTERIBERST] - FHLETRBUEIEEYIIELE R

-30-




Cautions of Li-Po Battery Pack Using / EREXERIEEE L7 REENLRI

Lithium Polymer (Li-Po) battery is volatile. Failure to read and follow the safety instructions or the instruction manual
offered by manufacturers may result in fire, personal injury and damage to property if charged or used improperly.

Please READ your Li-Po battery manual thoroughly before using. Some precaution and information for your reference

below:

1. ONLY use a charger specifically designed for Li-Po battery packs to charge/discharge your Li-Po battery packs.
Failure to use an improper charger may cause a fire, which may result in personal injury and property damage.

2. A parallel charging process is strongly recommended, otherwise, the balancer is necessary if using a serial charging process.

3. Gernally DO NOT over charge the battery over the maximum voltage of 4.2V/per cell and over discharge drop below 3.0V/per cell.

4. Always keep the voltage of every cell at 3.8V if the pack will be stored for a long term.

5. Always avoid any puncture of the battery pack at all times.

Neither Thunder Tiger nor our distributoers/retailers assume liability for failures to comply with these cautions, safety

recommended and instruction manual. Users assume all risks associated with Li-Po battery packs.

ERBHEBHEEZERN - EREFRU T IESERBUHMBEMEHNSRRE - SCRKIBIERIRENNER - AJEEEI3AN
ABEERMERX °

BBV EERFREIETERSRR - L NIESERISRERESE -

G ERERENERFTERFT/MEEREMIE - ERNERENTERA ’EE”;%I’%‘QA‘“ ANBEERMERSK -
EERERTTAELXNAERAE - HIERERANFEFL MK T &S

.Eﬁ%iﬁrﬁﬁﬁﬁl_tﬂdf 2{?:##/%—55/muc’ﬁ}2ﬂfﬁﬁl$ ERE{EHS. O{X#%/E—EE/ 5

4. MFRABEEN - BRGFE—SOTEEEI 8% -

5. HABRT - EDE J_EEHJ

R ERE AR R SRR R R L AR ZWIRE 2 BINERER - ERABE&EREREMATAIEITENRR

After Flight Checklist / RiTENBREIER 74 ~-onoE= Tices

Check every screw and bolt to make sure none has loosened due to vibration.

Check every rotating and movable part to ensure they still move smoothly and normally.
Clean off the exhaust residue from the muffler, motor, and helicopter.

Check all movable parts, such as gears, ball links, etc. for unusual wear.

) BARTRVWVEFHNGEHEN S EINIRMEEERE B - BRIV REEBEEET IRT
2) BAMTHRGE S —EEE (FEWEEFER) 16EEHBIEFE -

3) HIRE - BiE - ERMARVERENSEER -

4) mET—EEEEMI - 5%k - BKIEBEEEEEBNIERESE -

Regular Maintenance / TEHIRESEIE 74 onoe= Tice=

A Warning! / 85!

Lack for regular maintenance or apply a wrong type of grease/oil onto the parts may cause damage and model
crash, which may cause series injury or death if the model hits people or property.

HNERIRE » SUEHRA EREEEIRYE B M E Al IR IRET SRR - AMBMASRBRTERX -

For safety, to check and maintain the parts every 5~10 flights is strongly recommended. Please re-apply the proper
grease or oil onto the bevel bears and bearings as the illustrations.
HIVEZB T EBRITO 0T T NIIEHRESEIE - BIRKERRIPAER TS N EA D2 KEE -

wWn —

1)
2)
3)
4)
;

(
(
(
(
(
(
(
(

w —

o nm— ]

||| <€

mﬂmn”ﬂ% PV0270
Grease for Bearings

=y e
PV0269 PV0269 SEHARESA
Grease for Plastic Parts Grease for Plastic Parts
BREHREBR BREMHEE®

——
8~

LT
L]
T T




PARTS LIST SECTION / £+ BB %

SPARE PARTS / £ 8

@ THUNDER TIGE=R

|
. T,‘lll I

ea) eD) eaD
- e "D

i
i
I

PV0035-2 PV0035-3 PV0041 PV0050 PV0051
LANDING SKID SET LANDING SKID BALL LINK BEARING SET, d5xD13xW4  LEAVER BRG, d4xD7xW2.5
keS| fze EIRERIR #hE#E, doxD13xW4 Bh7EHE, d4xD7xW2.5
'Y | Yo oy Q00
o o Q00
° =2 o o 0OO
am—_] s J WOO
PV0052 PV0053 PV0054 PV0058 PV0060
TAIL SLIDER BRG, d6xD10xW3 ROTOR BOLT SERVO MOUNTING PLATE LINKAGE BALL INSTALLATION SET
#EGHE, d6xD10xW3 Ehesgigttie fRIBRAE = A R HEMFE

000

i M2x6, M2x8
M2x10, M2x14

J M2x22, M2x6

M3x10, M3x12
M3x14, M3x20
M3x25, M3x32

=2

M3x8 S
) | M2x10, M2.6x12 M3x20 )
M3x12, M3x18
M3x10, M3x18 o
P \i3x5 Mdx5

PV0062 PV0088 PV0089 PVO115-1 PV0149-1
RUBBER GROMMETS(WHITE)  SCREW BAG(6 PCS EACH) SCREW BAG(6 PCS EACH) WASHOUT LINKAGE TAIL GEAR X50
WEETREE [ESE R E R\ ALRERE pESEn E58m,X50

S

1 7= 7=
~) (™~

@ -’ \

\_+% : ; (20)
PV0197 PV0244 PV0261 PV0268 PV0270
BALL BEARING, d12xD18XW4 BALL BEARING, d10xD19XWSSELFTAPPING SCREW (M2.6x14)  LOCTITE #262 THRUST BEARING GREASE
SEEREURGE, d12xD18xW4  EERBREGE, d10xDIOXWS  EEEIIRGE M2.6x14) SHRENEE (D) IR

(= P ¥ 30 B 9y

oy o 1 e \? ) 7 ,

D . Tz
- Q& j g 7 , J ;Q\' o0
= s ) |[|00737
D

PV0365 PV0407 PV0454 PV0504 PV0523-1
THRUST BRG. d6xD12xW4.5  TAIL PITCH SLIDER SKID PIPE END CAP TAIL PITCH SLIDER SET  CARBON TAIL BOOM
IFEEREGE d6xD12xW4.5 EhEEBEE EEE EhesEig A RS

A

0 @ SN O

/177

o0
Ly
a7

it g ° ‘ °
PV0665 PV0678-1 PV0679-T PV0681 PV0682
ELEVATOR A ARM CARBON VERTICAL FIN TAIL SUPPORT MAIN HUB BOLT MAIN SHAFT BOLT
FHIZREAE B EE L EE EExigsa ESd SElEha S T ahEaenE R

-32-




SPARE PARTS / Ei48&

@ THUNDER TIGE=

o o

©6

D P '
PV0769 PVO771 PV0919 PV1310-1 PV1314
THRUST BEARING, d4xD9xW4 BEARING, d4xD9xW4 BEARING, d3xD6xW2.5 CANOPY BRACKET ELEVATOR ARM SET
1EHEEREGE, dAxDIXW4 SEEREREGE, d4xDIxW4 B, d3xDBXW2.5 TERRE E R FBRAEIZEHIE
Q )
e)
e
L o @ oo
PV1314-1 PV1314-2 PV1315 PV1316 PV1317
METAL ELEVATOR WASHER MOUNT SET(L) METAL ELEVATOR WASHERMOUNT SETRI  MAIN SHAFT LOCK RING ONE WAY CLUTCHHOUSING ~ CYCLIC SERVO TRAY
SEBFAERER ) EEAE (D) SBFHIRCR S ER (D) i BB BrEtaasa TEIRIREE E AR EE
o
® \%
® ~
- 00
e
PV1318 PV1323 PV1326 PV1327 PV1330
TAIL BLADE SET (BLACK) METAL HEAD BUTTON METAL SWASHPLATE SET SWASHPLATE CONTROL ROD METAL TAIL ROTOR HUB
EieEHEER) EEIERIETEZ EB+TEE +FBIBTER EEREEEE T

0~ o f Q Q

O o f

s o %

= o 1 ®9® 00| OO0
PV1331-1 PV1335 PV1339 PV1339-1 PV1340
METAL TAIL GRIP,X50 MAIN SHAFT BEARING BLOCK ~ OUTER DAMPER(7mm) INNER DAMPER(7mm) MAIN GEAR WASHER
TBENEEE (#1E) X50 T A EE HMBHEELE (7mm) PR E (7mm) TERREL S

o P

W

— //")

PV1341-1 PV1342 PV1345 PV1346 PV1356
MAIN GEAR COLLAR-X50 ONE WAY CLUTCH SHAFT PHASING CONTROL TRACK CANOPY RETAINING POST BLADE SUPPORT
T EAEEIE-X50 e A AR, RE T TRERSE
Qere=d|| ZL"0 || |
2 12 ® ® N 0 o
M ' ) s ¢ 0 o
® ® © 6 P R
PV1357 PV1358 PV1361 PV1362 PV1363
SCREW BAG FRAME SPACER SPINDLE(7mm) SET, X50  SPINDLE(7mm) BRG. SET d7xD13xW5  TAIL GRIP BAG, d7xD10xW3
B NEEETE B8 (7mm) 38 X50 EEEImm) S d7D13W5  EESTEEEEEME. d7xD10KW3

-33-




SPARE PARTS / Ei48&

@ THUNDER TIGE=

eett]

ole
@

PV1366 PV1367 PV1368 PV1371 PV1375
TAIL GEAR MOUNT SET  TAILPITCHCONTROLLEVERSET  BEARING BLOCK SET TAIL GEAR SET TAIL DRIVE SHAFT SET
DEEEREEE EiEREHIEA S EE R EAR REEIR-25T EEEE

Q g u h 1

TI11 (10) (10) °°

L

PV1376 PV1377 PV1378 PV1379 PV1388
TAIL DRIVE SHAFT BRG SET ~ ROD GUIDE TAIL ROTOR SHAFT LINKAGE BALL SCREW SET  Hardened Main Shaft
fEEshERER BT e R EEhiE () BRERIRAE B

o
H ’

~
~N

1L,

1ree

1tee

eeeee®
PV1389 PV1390 PV1391 P\V/1392 P\V1393
Tail Boom Bracket Tail Drive Gear Shaft Front Tail Drive Gear Set 22T METAL MOTOR MOUNT METAL MOTOR PINION BLOCK
EEETE HhEEES)Eh HhEESEENR-22T EBEEETEE EBEEEmET
PV1394 PV1395 PV1396 PV1397 PV1398
MOTOR PINION 15T MAIN GEAR 135T AUTOROTATION TAILDRIVE PULLEY 100T  STRAP RUBBER CARBON FRAME (1)
BEe-16T FEEsR-135T BhEESEE)FEE-100T KRB HAE Tk AR -2
-
< 11 l
t | | i
1
¢ Q
¢ @ Q)
PV1399 PV1400 PV1415 PV1418 PV1419
GYRO TRAY & SERVO MOUNTING  METAL CONTROL ARM BRACE  METAL TAIL SUPPORT BRACKET ~ METAL MAIN ROTOR GRIP REVEIVER TRAY
PEAREEE K EA R AE EEIEHIEE ETEEZIFREEE BRI (AEE) AR
T 11t '
® ]
PV1420 PV1421 PV1422 PV1423 PV1424
BATTERY TRAY BOTTOM FRAME LONG LINKAGE BALL SCREW SET ~ TAIL SUPPORT BRACE DOUBLE LINKAGE SET
EothEE =5t BSSitE S GEL S iz EEZ BRI EEEEHENIR

-34-




SPARE PARTS / Ei48&

Mere

N
22
NS

Iiii
FPee

PV1425

METAL TAIL CAS
TEBERE

PV1431-G

E ABS CANOPY-GREEN

ABS #3% ()

PV1604
SERVO MOUNTING SET
AR AE

@ THUNDE=R TIGE=R

EXCLUSIVE SPARE PARTS - FLYBAR EDITION / FHRIF SRS L7 RECAGEaRit

1]

1)

3878

TT V2 CARBON BLADE 600mm SUS FLYBAR ROD

PV0450

PV0482-B
ULTRA LIGHT PADDLE(BLACK), 209

PV1312

PV1319

FLYBAR JOINT BALL LINK  DOUBLE LINK

2 = FEE600mm SUST@iEHE BEEETH(2E) 200 SEHEEER ]
o o o o -\’l Q:‘.. > 9
oo | o Q-& o
C I A o Hrv’" o®
>
Do0PP ® ¢ oo °od

PV1320 PV1321 PV1322 PV1324 PV1325
COLLAR SET METAL SEESAW HUB METAL MIXING LEVER METAL MAIN ROTOR HUB METAL WASHOUT BASE
imIRiE EEEEREE R EERIEE B ENEEEE = EEEHIEE R
O -
PV1336 PV1348 PV1401 PV1402 PV1403
LINKAGE ROD SET METAL ELEVATOR LEVERROD METAL MAINROTOR GRIP SET  METAL MAINROTOR GRIP POST METAL FLYBAR CONTROL ARM
EIEEE EEHEICHANR FErEsgrriE )i L A FEETEEER
A0 ’
? ¢¢LZ> 7
T .
7 7 °
PV1404 PV1417 PV1405
METAL FLYBAR CONTROL ARMPOST METAL ROTOR GRIP LEVER  METAL FLYBAR CONTROL LEVER
EEIETREETE T B ERE EEEERTHIER

-35-




EXCLUSIVE SPARE PARTS - FLIBARLESS EDITON/ BT SR ABEEHE L7 RENEISREES

> M
/ ?.2\.\ \x e “ |

3915 PV1382 PVv1383 PV1384 PVv1385
FBL CARBON BLADE 600mm ~ METAL FB MAIN ROTOR HUB METAL FB CONTROL LEVERSET ~ METALFBROTORGRIPLEVERSET ~ METAL FB ELEVATOR LEVER ROD
BT E R RZEE600mm TEETERIRREETE SBETERITHIEER TEETEESERER TEETEEARRHENNR

i
Y Zai

PVv1386 PV1387
METAL 120° FB CONTROL ARM SET  TITANIUM LINKAGE ROD SET, 76mm
&8 1200 BTERTHEEE HOZEREME 76mm

-36-




SPARE PARTS LIST / i {S S B R 74 T ono== Tises

No. Description =ajvg=y Part No. | Description SRvE=Y Qty | Index Page
3878 TT V2 CARBON BLADE 600mm | #xi#=fieE600mm | BV6033 TT V2 CARBON BLADE 600mm | #ixiEfEE600mm 1 25
3915 FBL CARBON BLADE 600mm ETHEREVE00mm | BV6054 FBL CARBON BLADE 600mm B EEmREFZEE600mm 1 25
PV0035-2 | LANDING SKID SET fIZe4E BK2261 LANDING SKID fze 2 15
BK0064T | SKID PIPE REEE 2 15
BK0065 SKID PIPE END CAP EEE 4 15
HME4-5B | SET SCREW, M4x5 WIBA B, MAX5 4 15
HMC3-14B | SOCKET SCREW, M3x14 7 IR, M3x14 4 15
PV0035-3 | LANDING SKID iz BK2261 LANDING SKID faze 2 15
HME4-5B | SET SCREW, M4x5 HEER7 B, MAx5 4 15
HMC3-14B | SOCKET SCREW, M3x14 7 IR, M3x14 4 15
PV0041 BALL LINK EEERE BK0086 BALL LINK EREER 12| 1,22
PV0050 BEARING SET e HMV1350ZZ2Y | BALL BEARING, d5xD13xW4 SEEREE, d5xD13xW4 2 19
PV0051 LEAVER BRG AR HMV740Z2Y | BEARING, d4xD7xW2.5 SEREE, d4xD7xW2.5 4 9,19
PV0052 | TAIL SLIDER BRG P HMV1060ZZ2Y | BEARING, d6xD10xW3 SEEREE, d6xD10XW3 2 18
PV0053 | ROTORBOLT Fhes iR HMC4-27B | CAP SCREW, M4x27 A7 VBIRR, MAx27 2 25
HMM4Z LOCK NUT, M4 EERIRIE, M4 2 25
PV0054 | SERVO MOUNTING PLATE | fARRHEEEFE BKO104 SERVO MOUNTING PLATE AREEE R 10 21
PV0058 | LINKAGE BALL B BK0OO75 LINKAGE BALL eS| 12 18
PV0060 INSTALLATION SET HAERHEE BE1052 ANTENNA TUBE HPIRES 1 -
BKO106 DOUBLE SIDE TAPE $EBMN 2 -
BK0O109 RUBBER BAND, 5x3 20xT1 MRz, 5x3 20xT1 2 -
HNI15 HEX WRENCH 1.5m/m JBIRF 1 -
HNI2 HEX WRENCH 2m/m I\BiRF 1 -
HNI25 HEX WRENCH 2.5m/m JBIRF 1 -
HNI3 HEX WRENCH 3m/m JBIRF 1 -
HNJ-1 TIE BAND 2.5x100 EERT 3 -
PVv0062 RUBBER GROMMETS(WHITE) | #BET2EE BK0102 BODY MOUNT RUBBER HEETHE 5 24
PV0088 | SCREW BAG(6 PCSEACH) | EZB+ZigHkiE HMF2-6N | SCREW, M2x6 [EIEE+FIRHE, M2x6 6 -
HMF2-8N | SCREW, M2x8 EEE+ 714k, M2x8 6 -
HMJ2-10N | SELFTAPPING SCREW, M2x10 | BIUEH%, M2x10 6 -
HMJ2-14N | SELFTAPPING SCREW, M2x14 | BT&##, M2x14 6 -
HMJ2-6B | SELFTAPPING SCREW, M2x6 EIE+FEIUEH, M2x6 6 -
HMJ3-22B | SELFTAPPING SCREW, M3x22 | BIi&#H, M3x22 6 -
HSE2-10B | SELFTAPPING SCREW, M2x10 | REIE.BIELE, M2x10 6 -
HSE2612N | SELFTAPPING SCREW, M2.6x12 | REZBIUEH, M2.6x12 6 -
HSE3-12B | SELFTAPPING SCREW, M3x12 | REE! BIUEHE, M3x12 6 -
HSE3-18B | SELFTAPPING SCREW, M3x18 | REIE. BN, M3x18 6 -
HSE3-5B | SELFTAPPING SCREW, M3x5 | REZBEIUEH, M3x5 6 -
PVv0089 SCREW BAG(6 PCSEACH) | R/ \BigkkiE BKO616 SOCKET SCREW, M3x20 AEREE (£ M3x20 | 2 -
HMC3-10B | SOCKET SCREW, M3x10 A7\ B, M3x10 6 -
HMCS3-12B | SOCKET SCREW, M3x12 A7 VEIEHR, M3x12 6 -
HMCS3-14B | SOCKET SCREW, M3x14 A7 EIEHR, M3x14 6 -
HMC3-20B | SOCKET SCREW, M3x20 A7 B, M3x20 4 -
HMC3-25B | SOCKET SCREW, M3x25 A7 EIEHR, M3x25 6 -
HMCS-32B | SOCKET SCREW, M3x32 A7 EIRHR, M3x32 6 -
HMC3-8B | SOCKET SCREW, M3x8 M7\ B, M3x8 6 -
HMES3-10B | SET SCREW, M3x10 HIEA 7 BIEKE, M3Xx10 6 -
HMES3-18B | SET SCREW, M3x18 HEER; B, M3x18 6 -
HME4-5B | SET SCREW, M4x5 IR BIRH, M4Ax5 6 -
PV0115-1 | WASHOUT LINKAGE B BKOO16-1 | WASHOUT LINKAGE EIEE 2 9,11

-37-




SPARE PARTS LIST / S S{F B R V4 ~ono== Tises

No. Description =ajvg=y Part No. | Description SRvE=Y Qty | Index Page
BKO171 PIN e 2 9,11
HMS15 E RING E BUIIR 2 9,11
PV0149-1 | TAIL GEAR,X50 EE#5#m,X50 BA1144-1 | WASHER(d5xD8xW0.15) EEELF, d5xD8XWO0.15 4 19
BK0372 Tail Input Gear E&&E/INPUT-20T 1 19
BKO373-1 | Tail Output Gear EeEE/OUTPUT-20T 1 19
BD7143 FIXED SCREW EERHETRGE) 1 19
PV0197 BALL BEARING, d12xD18XW4 | EXRERZEIE HMVE701ZZY | BALL BEARING, d12xD18XW4 SEEREHEE, d12xD18xW4 1 19
PV0244 | BALL BEARING, d10xD19XW5 | SEEREH R HMV6800ZZY | BALL BEARING, d10xD19XW5 TEEREEGE, d10xD19XW5 | 2 114
PV0261 SELFTAPPING SCREW (M2.6x14) | REFIEBUZLAE | HSE2614N | BUTTON PHLLIPS TAPPING SCREW , M2.6x14 | REIEEIUEHHEGE)  M2.6x14 | 20 21
PV0268 | LOCTITE #262 SHEMRE #2624[E) | BV0450 LOCTITE #262 SoRENIERE (#262/41 &) 1 -
PV0270 | THRUST BEARING GREASE | B BV0452 THRUST BEARING GREASE LGB RS 1 -
PV0365 | THRUST BRG. d6xD12xW4.5 | I dexD12W4s | HMX0612 | THRUST BEARING E3EEhEGE 2 8,10
PV0407 | TAIL PITCH SLIDER EfeEBE BK0026 TAIL PITCH CONTROL LINK EleE @k 2 18
BK0027 TAIL PITCH CONTROL SLIDER | EfeE /8 1 18
BK0OO75 LINKAGE BALL eS| 1 18
BK0082 COLLAR, d2xD3xW4.3 iR, d2xD3xW4.3 2 18
HMJ2-8N | SCREW, M2x8 BLUgE (18) , M2x8 1 18,20
HSE2-10B | SELF TAPPING SCREW, M2x10 | REIEIUEH (#1) , M2x10 | 2 18
PV0450 | SUS FLYBAR ROD SUSH&E1EEHE | BKO631 SUS FLYBAR SUS g 1 7
PV0454 | SKID PIPE END CAP EEE BK0065 SKID PIPE END CAP EE 8 15
P\V0482-B | ULTRALIGHT PADDLE(BLACK) | BESEiEEE(EE) | BKO067B | ULTRA LIGHT PADDLE(20G, BLACK) | iBHEETFEE (20G, &) | 2
HME3-10B | SET SCREW, M3x10 IR ERE, M3x10 2
PV0504 | TAIL PITCH SLIDER SET Efes B BK0025 TAIL PITCH CONTROL FORK e e 1 18
BK0026 TAIL PITCH CONTROL LINKAGE | EfiE & 2 18
BK0027 TAIL PITCH CONTROL SLIDER | Efies %85 1 18
BK0028 TAIL PITCH CONTROL SLIDER BUSHING | EfeEFHIEE 1 18
BK0OO75 LINKAGE BALL B 1 18
BK0082 COLLAR, d2xD3xL4 BIR, d2xD3xL4 2 18
BK0546 PIN, 2mm 3E, 2mm 2 -
HMF2-8N | SCREW, M2x8 [EIEE+F1%%K, M2x8 1 18
HSE2-10B | SELFTAPPING SCREW, M2x8 | REIETUEH (M) , M2x8 | 2 18
HMS15 E RING E BUIIR 4 9,11
HMV1060ZZ2Y | BEARING, d6xD10xW3 SEEREK, dB6xD10XW3 2 18
PV0523-1 | CARBON TAIL BOOM RS BK2556 CARBON TAIL BOOM(663mm) | Hixi#i#EE S (663mm) 1 19
PV0665 ELEVATOR A ARM FHIEREAR BK0023 ELEVATOR CONTROL ARM LINK | Fi#fE:& e 2 15
BK0084 PIN bicfic! 1 15
PV0678-1 | CARBON VERTICAL FIN g EERTEE | BK2190 CARBON VERTICAL FIN I EEETTE 2 19
HMC3-25B | SOCKET SCREW, M3x25 A7 EIEHE, M3x25 1 19
HMM3Z NYLON NUT, M3 LEERIRIE, M3 1 19
HMC3-6B | SOCKET SCREW, M3x6 M7\ B, M3x6 4 19
HMCS3-10B | SOCKET SCREW, M3x8 R\ ARG, M3x8 2 19
PV0679-T | TAIL SUPPORT EBE-EEE BK0447 TAIL SUPPORT ROD END BEXIERER 4 20
BK0524-T | TAIL SUPPORT ROD EEZER 2 20
HMJ2-8N | SELFAPPING SCREW BLUR () , M2x8 4 20
PV0681 MAIN HUB BOLT FieBHEETEM | BKOB16 SOCKET SCREW, M3x20 A7 BIRAR, M3x20 2 9
HMM3Z LOCK NUT, M3 LE5RIZIE, M3 2 19121620
PVv0682 MAIN SHAFT BOLT FihpsiRETE | BK1197 MAIN SHAFT BOLT LT ={zsyanzEl i 2 16
HMM3Z LOCK NUT, M3 LEERIRIE, M3 4 16
PV0769 | THRUST BEARING Jligi:2:)20 HMX0409Y | THRUST BEARING LE¥EEHE, d4xDIxW4 2 18
PVO771 BEARING RERE R HMV940Z7Y | BEARING, d4xDOxW4 SEEREE, d4xDIXW4 2 18

-38-




SPARE PARTS LIST / #2EH+ B R

@ THUNDE=R TIGE=R

No. Description =ajvg=y Part No. | Description SRvE=Y Qty | Index Page
PV0919 BEARING EERE R HMV630ZZY | BEARING, d3xD6xW2.5 %, d3xD6XW2.5 4 6
PV1310-1 | CANOPY BRACKET, X50 HEERETEE, X50 BK0102 FRUBBER GROMMET HEETHE 2 24
BK2278 CANOPY BRACKET AL E 1 24
HNX3-12B | S.B.H SELF TAPPING SCREW | HEZER; BB IR 2 | 14151724
PV1312 FLYBAR JOINT BALL LINK BEEEEEE BK2228 FLYBAR JOINT BALL LINK BEEERR 4 ik
PV1314 | ELEVATOR ARMSET FHigERsIE BKO023 | ELEVATOR CONTROL ARM LINK | FBfE&EEEE 1] 15
BK2514 METAL ELEVATOR CONTROLARM | B FHIZATIEHIES 1 15
BK0084 PIN By 1 15
HMES3-3B | SET SCREW, M3x3 HIBA 7 BIRAE, M3x3 1 15
HMC3-10B | SOCKET SCREW, M3x10 A7 B, M3x10 1 15
BK2515 COLLAR, d3xDbxW4.2 EHIEBEhIR, d3xD5xW4.2 1 15
HMES3-8B | SET SCREW, M3x8 HMIBA 7 BIRAE, M3x8 1 15
PV1314-1 | METALELEVATOR WASHERMOUNT SET() | £BHIFRRBRERE) | BV2238 ELEVATOR WASHER MOUNT SET(L) | FPsfee A EE#E (2 1 18
HMC2-4B | SOCKET SCREW, M2x4 R\ ARG, M2x4 2 13
HMCS3-10B | SOCKET SCREW, M3x10 A7 EIEHR, M3x10 1| I0U51619202
BK2515 COLLAR, d3xD5xW4.2 PEHIRE IR, d3XD5XW4.2 1 15
PV1314-2 | METALELEVATOR WASHERMOUNT SETRI | &BHIBEERAER(R) | BV2237 ELEVATOR WASHER MOUNT SET(R) | FIgREE R EEAE (f) 1 13
HMC2-4B | SOCKET SCREW, M2x4 M7 EIRHR, M2x4 2 13
HME3-8B | SET SCREW, M3x8 IR BIEH, M3x8 1 15
PV1315 MAIN SHAFT LOCK RING FihEERE BK2206 MAIN SHAFT LOCK RING L8R 1 i
HME4-3B | SET SCREW, M4x3 HIBA 7 BIRE, Mdx3 2 11,28
PV1316 ONE WAY CLUTCHHOUSING | EmgtazsE BVv2281 ONE WAY CLUTCH HOUSING | EmgtaiE 1 16
HSAS3-8 BUTTON HEAD SOCKET SCREW, M3x8 | HEIZER \AEiZ#h, M3x8 4 16
BK2524 MAIN GEAR WASHER FratnE e 1 16
PV1317 CYCLIC SERVO TRAY BRI WEFF‘EVE BK2259 SERVO FRAME B AR EEB 1 14
PV1318 TAIL BLADE SET (BLACK) EleEiEE BK0404-B | TAIL BLADE(BLACK) EleE (%) 2 19
HMCS3-16B | SOCKET SCREW (M3x16) 77 B IRHR (M3x16) 2 19
HMM3Z NYLON NUT, M3 LEERIRIE, M3 2 19
PV1319 DOUBLE LINK EEERR BK2179 DOUBLE LINK HREER 4 i
PV1320 COLLAR SET BIRIE BK2187 COLLAR, d3xD4xW3.8 #hI%, d3xD4xW3.8 4 6
BK2515 COLLAR, d3xD5xW4.2 ISR, d3XD5XW4.2 | 2 5
BKOQ77 COLLAR, d3xD4xW6 HhIR, d3XxD4XW6 4 16911719
BK0082 COLLAR, d2xD3xW4.2 #hIR, d2xD3xW4.2 4 18
BK0O076 COLLAR, d3xD4xW10 BIR, d3xD4xW10 2
PV1321 METAL SEESAW HUB TERTEETE | BV2186 METAL SEESAW HUB EBRETRETE 1 6
BK2187 COLLAR, d3xD4xW3.8 #hI%, d3xD4xW3.8 2 6
HSA3-10 | BUTTONHEAD SOCKET SCREW, M3x10 | H[EIRER; VEIR#kR, M3x10 2 6
PV1322 METAL MIXING LEVER EBRTE Bv2183 METAL MIXING LEVER BRI 2 6
BK0649-1 | LINKAGE BALL(A) R\ EEERRIRAR (A) 4 6
BK0OO77 COLLAR, d3xD4xW6 BIR, d3xD4xW6 2 6
HSA3-10 | BUTTONHEAD SOCKET SCREW, M3x10 | HEIZER; \EiEkk, M3x10 2 6
PV1323 METAL HEAD BUTTON TEREESEE | BK2182 METAL HEAD BUTTON TETEETES 1 6,10
HMC25-8B | SOCKET SCREW, M2.5X8 A7 BIEH, M2.5X8 1 6,10
PV1324 METAL MAINROTORHUB | £BFtEETE | BV2181 METAL MAIN ROTOR HUB EBEREETE 1 6
BK2572 INNER DAMPER(7mm) RREEEAE (7mm) 2 8,10
BK2573 OUTER DAMPER(7mm) HNEHEEAE (7mm) 2 8,10
BKO616 SOCKET SCREW, M3x20 A7 VEIEHR (E5F), M3x20 2 9
HMM3Z NYLON NUT, M3 LEERIRIE, M3 2 9
PV1325 METAL WASHOUT BASE SRS BK2196 METAL WASHOUT BASE RIS 1 9
PV1326 METAL SWASHPLATE SET | £B+F &1 BV2188A | METAL SWASHPLATE BT 1 9

-390-




SPARE PARTS LIST / S S{F BRI V4 ~ono== Tises

No. Description =ajvg=y Part No. | Description SRvE=Y Qty | Index Page
PV1327 SWASHPLATE CONTROLROD | +2E2EEIR BK2209 SWASHPLATE CONTROL ROD | +F#iEFER 2 9
BK0OO75 LINKAGE BALL BIEE 2 9,18
PV1330 METAL TAIL ROTOR HUB TEEREETE | BK2284 TAIL ROTOR HUB EleEEEHE 2 26
HME3-3B | SET SCREW, M3x3 IR BIEH, M3x3 1 26
HMC25-6B | SOCKET SCREW, M2.5X6 R\, M2.5X6 2 26
HMO26 WASHER, d2.8xD5xW0.5 #F, d2.8xD5xW0.5 2 26
PV1331-1 | METAL TAIL GRIP,X50 TEERELEE) X50 | BK2580 METAL TAIL GRIP ETEERERE 4 18
HMX0409Y | THRUST BEARING, d4xDOxW4 | LE#EEHE, dAxDIxW4 2 18
HMV940ZZY | BEARING, d4xDOxW4 SREREHK, d4xDIxW4 2 18
BK2276 WASHER, d4xD6xW0.5 EfeB &R, ddxD6XW0.5 | 2 18
HMC2-10B | SOCKET SCREW, M2X10 A7 AR, M2X10 2 18
BK0082 COLLAR, d2xD3xW4.2 IR, d2xD3xW4.2 2 18
PV1335 MAIN SHAFT BEARING BLOCK | i = e BK2236 UPPER BRG HOUSING R 1 il
BK2225 LOWER BRG HOUSING R EE 1 14
BK2219 FRAME SPACER JBEETE 4 11,14
PV1336 LINKAGE ROD SET SR BK0092 LINKAGE ROD, 30mm IR, 30mm 4 22
BK2516 LINKAGE ROD, 40mm EHER, 40mm 6 ik
BK0436 LINKAGE ROD, 55mm IR, 55mm 1 22
PV1339 OUTER DAMPER(7mm) ANBEEEAR (7Tmm) | BK2573 OUTER DAMPER(7mm) HNEREEAE (7mm) 4 8,10
PV1339-1 | INNER DAMPER(7mm) REEEE (7Tmm) | BK2572 INNER DAMPER(7mm) REEEE (7mm) 4 8,10
PV1340 MAIN GEAR WASHER FEREA BK2524 MAIN GEAR WASHER FratnE e 4 16
PV1341-1 | MAIN GEAR COLLAR, X50 FeatpiEER, X650 | BK2290 COLLAR iR 1 16
PV1342 ONE WAY CLUTCH SHAFT | EMgtassimiE BK2282 ONE WAY BEARING SHAFT ERmE 1 16
BK1197 MAIN SHAFT BOLT, M3x20 A7 BT IRRR, M3x20 1 16
HMM3Z NYLON NUT, M3 LEERIRIE, M3 1 16
BK2524 MAIN GEAR WASHER FeainE s 1 16
PV1345 PHASING CONTROL TRACK | #Bfi{ZHIEH) BK2248 PHASING CONTROL TRACK G L) 1 17
HME3-18B | SET SCREW, M3x18 IR EIRE, M3x18 2 17
HMC2-4B | SOCKET SRCEW, M2x4 R EERGH, M2x4 2 17
PV1346 CANOPY RETAINING POST | #33EE SR BK2249 CANOPY RETAINING POST HAE IR 2 17
HME3-18B | SET SCREW, M3x18 IR EIRE, M3x18 2 17
PV1348 METALELEVATORLEVERROD | SBHIFMIENIE | BK2161 ELEVATOR LEVER ROD FHIFREHERIIR 1 15
HMES3-8B | SET SCREW, M3x8 HEER7BIRHR, M3x8 1 15
BK0649-1 | LINKAGE BALL(A) R EEERRIRAR (A) 2 15
PV1356 BLADE SUPPORT FheBETESE BKO116-1 | BLADE SUPPORT FlieEETEER 1
PV1357 SCREW BAG RHEHE BK0087 WASHER d3xD8xW1.4 #F, d3xD8xW1.4 12 1 14,16,28
HNX3-12B | S.B.H SELF TAPPING SCREW | HEZER; BB IR 12 114151724
HMC2-4B | SOCKET SCREW, M2x4 R EERGH, M2x4 6 18,17
HME4-5B | SET SCREW, M4x5 HEERTBIRHR, MAx5 6 715
HME3-4B | SET SCREW, M3x4 WA BIRE, M3x4 6 19
HMS15 E RING EROIR 6 9,11
HMCS3-16B | SOCKET SCREW, M3x16 A7 B IEHR, M3x16 6 19,20
HMM3Z NYLON NUT, M3 LE5RIZIE, M3 6 1912161920
PV1358 FRAME SPACER INEEET BK2219 FRAME SPACER TBEESE 8 | 11,12,14
PV1361 SPINDLE SET(7mm), X50 EEHiE (7mm), X50 | BK2214 HARDENED FEATHERING SHAFT | s&{bEEEh (D7) 1 8,10
BK2525 FLAP COLLAR, d7xD10xW1.5 EETR, d7xD10xW1.5 2 8,10
BK2216 THRUST WASHER, d10xD13xW0.5 | LE#E#A, d10xD13xW0.5 | 2 8,10
BK0435 WASHER, d4xD11xW1.7 HE, dAxDI1xW1.7 2 8,10
HMC4-8B | SOCKET SCREW, M4 X8 A7 VBIRE, MAX8 2 8,10
PV1362 SPINDLE BRG. SET(7mm) EEEEEGE (7mm) | HMAST0ZZWY | BEARING, d7xD13xW5 BRI, d7xD13XW5 2 8,10

-40-




SPARE PARTS LIST / #{SS{F B R Vg ~-ono== Tises

No. Description =ajvg=y Part No. | Description SRvE=Y Qty | Index Page
PV1363 TAIL GRIP BEARING E e e A HMVI050ZZWY | BEARING, d5xD10xW3 SEEREHE, d5xD10xW3 2 18
PV1366 TAIL GEAR MOUNT SET ERERE T E BV2269 TAIL GEAR MOUNT SET RERIRE T AR 1 12
PV1367 TAIL PITCHCONTROL LEVER SET | EfeEBiEHIigiH BK2512 TAIL PITCH CONTROL LEVER | EfieZ2EHI18 1 19
BK0OO77 COLLAR, d3xD4xW6 IR, d3xD4XW6 1 19
BK0649-2 | LINKAGE BALL(B) R\ EEEER LR (B) 1 19
HMCS3-10B | SOCKET SCREW, M3x10 A7 EIEAR, M3x10 1 19
HMV740Z2Y | BEARING, d4xD7xW2.5 BRI, d4xD7xW2.5 2 19
PV1368 BEARING BLOCK SET S Eh AR BV2265 BEARING BLOCK SET b ah A EEAE 2 12
PV1371 TAIL GEAR SET AEERER-25T BK2267 TAIL GEAR-A AEERERA-25T 1 12
BK2268 TAIL GEAR-B ARpEEERB-25T 1 12
BD7143 FIXED SCREW (L) EENEHE IR (R) 1 12
BK2509 WASHER, d12xD14.5xW0.2 #p, d12xD14.5xW0.2 | 2 12
PV1375 TAIL DRIVE SHAFT SET SRS EhiE BV2552 TAIL DRIVE SHAFT SET ESREDEhiA 1 17
HMC2512B | SOCKET SCREW (M2.5X12) A EIRRG, M2.5x12 2 17
HMM25Z | NYLON NUT (M2.5) 1EERURNE, M2.5 2 17,21
PV1376 TAILDRIVE SHAFT BRG SET | fE&58h#hEfiAE | BK2529 TAIL DRIVE SHAFT BRG EENEEE 2 17
HMV1680ZZ2Y | BEARING TREREHK, d8xD16xW5 2 17
PV1377 ROD GUIDE EER BK2559 ROD GUIDE EER 3 19
HNN2-6B | TAPPING SCREW, M2X 6 HEBETE, M2X6 3 19
PV1378 TAIL ROTOR SHAFT Elie s fainiE (#fE)| BK2280 TAIL ROTOR SHAFT EE e 52 feter (Eh15) 1 18
HMY2-10 | PIN, d2x10 EEH, d2x10 1 18
HME3-4B | SET SCREW , M3x4 IR B, M3x4 1 18
PV1379 LINKAGE BALL SCREW SET | BXGEMRHHIE BK0649-1 | LINKAGE BALL SCREW A B ER KRR 10 16789101517
BK0649-2 | LINKAGE BALL SLEFTAPPING SCREW | R/ \EEIEEkEEE TN KA | 10 19
PV1382 METAL FB MAINROTORHUB | $BETEEFREETE BK2510 METAL FB MAIN ROTOR HUB TEBRTHEFREETE | 1 8,10
BK2572 INNER DAMPER, 7mm ABEEE, 7mm 2 8,10
BK2573 OUTER DAMPER, 7mm INBEEEE, 7mm 2 8,10
BK0616 SOCKET SCREW, M3X20 A7 VARG (£5F) M3x20| 2 9,11
HMM3Z NYLON NUT, M3 LEFRIRME, M3 2 9,11
PVv1383 METALFB CONTROL LEVER SET | SBETEERHRER | BV2508 METAL FB CONTROL LEVER SET EBETHETHiEER | 2 1
HSA3-14 | BUTTONHEAD SOCKET SCREW, M3X14 | *EIZER; \EIE#R, M3x14 | 2 1k
BKOO77 COLLAR, D3XD4XW6 IR, d3xDAxW6 2 1k
BK0088 WASHER, D3XD5XW0.5 #F, d3xD5xW0.5 2 1
PV1384 METALFBROTORGRIPLEVERSET | $EETHESBEEEE | BK2575 METAL FB ROTOR GRIP LEVER EEET O EEERE 2 10
BK2576 METAL FB ROTOR GRIP POST BRI EEEE 2 10
HSA3-6B | BUTTON HEAD SOCKET SCREW, M3x6 | H[BEIZBR/ \EIRHR, M3x6| 4 10
HMC3-8B | SOCKET SCREW, M3X8 A7 AR, M3X8 2 10
BKO649-1 | LINKAGE BALL(A) A \EEIRIEEAG (A) 2 10
PV1385 METAL FBELEVATOR LEVERROD | £BBTEEABRAENR | BK2571 METAL FB ELEVATOR LEVER ROD EEBTHEABRER | 1 15
BK0649-1 | LINKAGE BALL(A) A EBEEEEA(A) 2 15
HMES3-8B | SET SCREW, M3x8 HEER I AEIRER, M3x8 1 15
PV1386 METAL120° FBCONTROLARMSET | £B120° ETEEMEES BV2570-L | METAL120° FB CONTROLARMSET-LEFT | £8 120° BEFHBIEFHIRER(D)| 1 17
BV2569-R | METAL120° FB CONTROLARM SET-RIGHT | £8 120° BY&BZHIEEH®G)| 1 17
BKOO77 COLLAR, d3xD4xW6 B3R, d3xD4XW6 2 17
BKO649-1 | LINKAGE BALL(A) 7 BRI (A) 6 17
PV1387 TITANIUM LINKAGE ROD SET, 76mm | $tAEEZIRE, 76mm | BK2596 LINKAGE ROD, 521 R, 521 4 1k
BK1925 BALL LINK ISR 8 1k
BD7425 WRENCH RIEFAERIRF 1 1L
PV1388 HARDENED MAIN SHAFT i BK2277 HARDENED MAIN SHAFT i 1
BKO616 SOCKET SCREW, M3x20 A7 AR (5F) M3x20| 2

41-




SPARE PARTS LIST / #{SS{F B R V4 T-ono=s Tises

No. Description =ajvg=y Part No. | Description SRvE=Y Qty | Index Page
HMM3Z NYLON NUT, M3x20 1EERIRME ,M3x20 2 9
PV1389 TAIL BOOM BRACKET EEEEE BK2531 TAIL BOOM BRACKET-L EEEEE(T) 1 12
BK2532 TAIL BOOM BRACKET-R EEEEE(R) 1 12
BK2219 FRAME SPACER TSI 4 12
PV1390 TAIL DRIVE GEAR SHAFT i RS BK2506 TAIL DRIVE GEAR SHAFT S ERED S 1 12
BD7143 SHAFT FIXED SCREW EENEHE IR (R) 1 12
HMY2-12 | PIN, d2x12 BhECEET, d2x12 1 12
PV1391 FRONT TAIL DRIVE GEAR SET 22T | hfEESRSEDEHR-22T | BK2554 COLLAR hE 1 12
BK2583 TAIL DRIVE GEAR-22T HhEEEERENER-22T 1 12
HMY2-12 | PIN, d2x12 BhECEET, d2x12 1 12
PV1392 METAL MOTOR MOUNT EEEEE TR BK2260 UPPER MOTOR MOUNT EiE b 1 23
HMCS3-10B | SOCKET SCREW, M3x10 A7 VAR M3x10 4 23
BK0087 WASHER, d3xD8xW1.4 #}FT, d3xD8xW1.4 4 23
PV1393 METAL MOTOR PINION BLOCK | & BE:ZtanEEHE | BV2262 LOWER MOTOR MOUNT SET | EiE T EEAE 1 14
HMCS3-10B | SOCKET SCREW, M3x10 A7 VAR, M3x10 2 14
BK0087 WASHER, d3xD8xW1.4 #}FT, d3xD8xW1.4 2 14
PV1394 MOTOR PINION 15T EiErs-15T BK2584 MOTOR PINION-15T BiEes-15T 1 23
HME4-3B | SET SCREW, M4x3 MIERN 7 VBIRA, M4Ax3 2 23
PV1395 MAIN GEAR 135T FiEER-135T BK2581 MAIN GEAR-135T FiEEw-135T 1 16
PV1396 AUTOROTATION TAIL DRIVE PULLEY 100T | EffERESRE)FE5-100T | BK2582 AUTOROTATION TAIL DRIVE PULLEY-100T | EhEEEEERE) F15-100T 1 16
PV1397 STRAP RUBBER REBIGBEE BK2551 RUBBER GROMMETS BEBEE 4 13
PV1398 CARBON FRAME (1) R AIAR-25 BK2255 SIDE FRAME BRI 1 13
PV1399 GYRO TRAY & SERVOMOUNTING | PEMR{EEE R 8848 | BK2271 GYRO TRAY PEtR e 1 17
BK2205 SERVO BLOCK fEIAR R 4 21
HNX3-12B | S.B.H SELF TAPPING SCREW | *[EIFER /A B TIEH 4 114151724
HSE2620N | BUTTON PHILLIPS TAPPING SCREW | REIBIE4(HE) M2.6x20 | 8 21
PV1400 METAL CONTROL ARM BRACE | =B 2 #3728 | BK2273 CONTROL ARM TRAY pial = 2 21
BK2219 FRAME SPACER TSRS 2 | 111214
BK0088 FLAT WASHER, d3xD5xW0.5 #f, d3xD5xW0.5 2 | 91117
HSA3-10 | BUTTON HEAD SOCKET SCREW, M3x10 | *[EZER\BIEHL, M3x10| 2 | 6,9,17
HMC3-10B | SOCKET SCREW, M3x10 A7 B, M3x10 4 | 810141516
PV1401 METALMAINROTORGRIP SET | E/BliesEegkEfH | BV2574 METAL MAIN ROTOR GRIP EEheEE 2 8,10
BK2216 THRUST WASHER 1EHERA 2 8,10
HMX0612 | THRUST BEARING L 2 8,10
BK2578 METAL ROTOR GRIP POST EEIEEEESE 2 8
BK2579 METAL ROTOR GRIP LEVER B R 2 8
HSA3-6 BUTTON HEAD SOCKET SCREW(M3x6) | [BIZEFu7 \E iRk 4 1 8,10,20
BKO649-1 | LINKAGE BALL(A) ESPRV=SPE=EE-SEL T 2 | 678910117
HMCS3-8B | SOCKET SCREW, M3X8 ESPRV=EL 2 |8,10,23
PV1402 METALMAINROTORGRIPPOST | £BfiTsR8EE7iE | BK2578 METAL ROTOR GRIP POST TEREIEEE 2 8
BKO649-1 | LINKAGE BALL(A) ESPRV=SPE=EE-SEL T 2 | 678910117
PV1403 METAL FLYBAR CONTROL ARM | BB EEEE | BK2184 METAL FLYBAR CONTROL ARM EERETEEE 2 7
BK2185 METAL FLYBAR CONTROL ARMPOST | &8 T REEE 7T 2 7
BK0649-1 | LINKAGE BALL(A) ESPRV=SPE=EE-SEL T 2 7
HMC2510B | SOCKET SCREW ESPRV=EL 2 7
HME4-5B | SET SCREW i GEINYRY =L 2 7
PV1404 METAL FLYBAR CONTROL ARMPOST | £BieEBEBES T | BK2185 METAL FLYBAR CONTROL ARMPOST | /BB E REFE M 2 7
BK0649-1 | LINKAGE BALL(A) ESPRV=SPEEESEL T 2 7
PV1405 METAL FLYBAR CONTROL LEVER | EBiETEFHIER | BV2199 METAL FLYBAR CONTROL LEVER | BB EReEEH 2 9
BKOO77 COLLAR hE 2 9

-42-




SPARE PARTS LIST / #{SS{F B R V4 Tono=s Tises

No. Description =ajvg=y Part No. | Description SRvE=Y Qty | Index Page
HSA3-10 | BUTTON HEAD SOCKET SCREW | [EIZBFR/ ARk 2 9
BK0088 WASHER E) 2 9
PV1415 METAL TAIL SUPPORT BRACKET | £ BEXIERETEE | BK2563 METAL TAIL SUPPORT BRACKET(UPPER) | /B EIEEE () 1 20
BK2564 METAL TAIL SUPPORT BRACKET(LOWER) | EEBREIEEE(T) 1 20
HMM3Z SET SCREW 1EFRIRME 2 20
HMCS3-16B | SOCKET SCREW ESRV=EL 2 20
PV1417 METAL ROTOR GRIP LEVER | s /EsEEEIRES BK2579 METAL ROTOR GRIP LEVER i S 2 8
HSAS3-6 BUTTON HEAD SOCKET SCREW, M3x6 | [EIZEAI/ N iRHh 4 8
HMCS3-8B | SOCKET SCREW, M3X8 ESRV=EL 2 8
PV1418 METAL MAINROTOR GRIP | £BEEE88E (AE8) | BV2574 METAL MAIN ROTOR GRIP TBEEE R 2 8,10
BK2216 THRUST WASHER 1= 2 8,10
HMX0612 | THRUST BEARING IEHE S 2 8,10
PV1419 REVEIVER TRAY B BK2270 RECEIVER TRAY U 1 14
BK2219 FRAME SPACER INEBEE ST 1 14
HMCS3-10B | SOCKET SCREW, M3X10 A7 VAR, M3x10 2 | ThLRERAE
HNX3-12B | S.B.H SELF TAPPING SCREW | *[EIFER ;A B IIEH 4 114161724
BK0087 WASHER, d3xD8xW1.4 #}Fy, d3xD8xW1.4 2 | 14,16,23
PV1420 BATTERY TRAY B BK2274 BATTERY TRAY Bt 1 15
HNX3-12B | S.B.H SELF TAPPING SCREW | *[EIFER ;A B IIEH 4 114161724
PV1421 BOTTOM FRAME 535 BK2258 BOTTOM FRAME [ 1 15
BK2253 FRAME SPACER B, 26 2 15
HMC3-10B | SOCKET SCREW, M3x10 A7 B, M3x10 2 | ThtRER0E
HMCS3-14B | SOCKET SCREW, M3x12 A7 AR, M3x14 2 15,20
HNX3-12B | S.B.H SELF TAPPING SCREW | *#EEEX /BB IR 2 | 14151724
PV1422 LONG LINKAGE BALL SCREW IIRAEERIRIRARE BK2279 HEX POST A \BIEEIE 4 17
PV1423 TAIL SUPPORT BRACE BEXERERE BK2553 SUPPORT BRACKET o228 2 20
HMCS3-10B | SOCKET SCREW, M3x10 A7 AR, M3x10 T | T80UBE00%
HMM3Z NYLON NUT, M3 LERRIRIE, M3 1 20
HNJ-1 NYLON STRAP R, ) 4 20
PV1424 DOUBLE LINKAGE SET EETRMEIIR BK2555 TAIL SERVO LINKAGE ROD, 580mm | £EZEHERIIE, 580L 1 22
BK0086 BALL LINK EGEpEREI 2 11,22
PV1425 METAL TAIL CASE TBERE BV2594 METAL TAIL UNIT HOUSING SET | &BEEHE 1 19
BK2595 METAL TAIL PITCH CONTROL HOUSING | e g2 121 e 1 19
BK2503 TAIL CASE BUTTON EEEER 1 19
HMC25-6B | SOCKET SCREW, M2.5X6 A7 AR, M2.5x6 1 18
HMC2-5B | SOCKET SCREW, M2X5 A7 AR, M2x5 1 19
HMC3-6B | SOCKET SCREW, M3X6 R BIRHK, M3x6 1 19
HMCS3-10B | SOCKET SCREW, M3X10 ARG, M3x10 2 | TH0UB6H223
PV1431-G | ABS CANOPY-GREEN ABS #7% (%) BK2177A-G| ABS CANOPY-GREEN ABS #5%-1% 1 24
BK0102 RUBBER GROMMET HEETERE 2 24
BK2278 CANOPY BRACKET TEAREE e 1 24
HNX3-12B | S.B.H SELF TAPPING SCREW | *#[EZER\BEIUEHK 2 | 14151724
PV1604 SERVO MOUNTING SET | fAR#&AE BK3103 SERVO MOUNTING BliNE 6 21
BK3132 SERVO NUT AR AR 6 21
BK0O104 SERVO MOUNTING RIBREE 4 21

43-




OPTIONAL PARTS / =B 5R V) ~Hono== Tiees

000
©0e

33

>

- ]]

=

PV0062-Y
RUBBER GROMMETS(YELLOW)
MEETREE (28)

PV0103
CARBON TAIL BOOM SUPPORT
B ST IE 2818

PV0269

PLASTIC GEAR GREASE (WHITE)
EREEEEE (&)

PV0384
WIRE CLAMP
e testeido)

PV0439
METAL TAIL PITCH FORK
sl

% o

-

. a -p =p =B ‘ J
- J J - = - !
PPV0439-L PV0457 PV0466 PV0482-R PV0512-Y
METAL TAIL PITCH FORK(BLUE) METAL TAIL SLIDER METAL TAIL PITCH FORK  ULTRALIGHT PADDLE(RED), 209 SKID DAMPER (YELLOW)
FEfie B2 72 e (BR) EERENEE T F R EBENERITHIEE BN EFRTE E (f1) 209 FAIZRENRE (=)
PV0512-L PV1310-L PV1310-R PV1310-Y PV1310-W
SKID DAMPER (BLUE) FRP CANOPY (BLUE) FRP CANOPY (RED) FRP CANOPY (YELLOW) FRP CANOPY (WHITE)
A1 ZoE0 | (85) FRP #43% (85) FRP #3% (4D FRP #73% (&) FRP #3% (B7%)
< < 'v :
/ Ry N Wit || <o
@ @ /’( Yoo e, 0 " S
,’, (/// L] 'y
4 i
PV1406 PV1407 PV1409 PV1410 PV1414
METAL UPPER-BRG BLOCK  METAL LOWER-BRG BLOCK  140° METAL CONTROL ARM 140° CONTROL ARM LINKAGEROD ~ METAL STABILIZER CONTROL CAGE
BB R BB TR 140° EBIEHIEE 140° {EHIEEEFIR EEBERITHIE
PV1426 PV1427 PV1428 PV1429 PV1430
MOTOR PINION 13T MOTOR PINION 14T MOTOR PINION 16T CARBON GYRO TRAY MOTOR MOUNT ADAPTOR
BiEEE-13T BEEEE-14T BEEEE-16T TiRAHPE IR R A BiERS

>

4

PV1431-R
ABS CANOPY (RED)
ABS 7% ()

PV1431-W
ABS CANOPY (WHITE)
ABS #7% (B3

PV1431-Y
ABS CANOPY (YELLOW)
ABS #3% (&)

PV1431-L
ABS CANOPY (BLUE)
ABS #3% (B)

-44-




Exploded View / /@ FE &3 V4 THonoE= TicEs

MAIN ROTOR HEAD
N7

PV0053

PV1404

PV1361

@ 0- PV1418

PV0365

PV1323

PV1362

PV1401

PV0053

FLYBAR

PV1401

PV1324

PV0482-L

PV1403

PV1342

PV1395

— PV1316

PV1326

PV1379




Exploded View / /@ FE &3 V4 THonoES TicES

MAIN ROTOR HEAD

FLYBALESS

PV1388

PV1366

PV1371

PV1357

-46-




Exploded View / {RYE BB 7B ++omoms miams

ARMS & SKID

PV1346

PV1313
PV1386

PV1385




Exploded View / /@ FE &3 V4 ~ronoss Tiass

TAIL UNIT

PV1375

PV1376

PV0347

S [“PV1337

L — PV1415

-48-




396,1

SPECIFICATION / #R#&3%

Product Name / ER218 Titan X50E Titan X50EF
Item No. / ¥I58% 4756-K10 4757-K10
Rotor Head / Es258E!C Flybar Flybarless
Length / 8% 1,200 mm (47.24" )

Width / 88 200 mm (7.87" )

Height / {85 400 mm (156.7" )

Main Blade Length / BE 600 mm (23.62" )

s Diameter / EEEE 1,345 mm (52.95" )

Tail Blade Length / RE 95 mm (3.74" )

e Diameter / B8EE 260 mm (10.24" )

Main Gear / Pinion 5% / S8EhEEE[ 185T / 15T (standard), 12~14T (option)
Gear Ratio (E:M:T) / Ea#htt 1:9.0:4.55

Full Weight w/o Batt. / £EEEE STt 2,750g / 6.06 Ibs 2,700g / 5.95 Ibs

Max. Battery Pack on Board / E R AR#E 2 180 X 45 X 556 mm (7.08 x 1.77 x 2.16” )

Recommended Power Configuration Battery Pack | Motor KV ESC Pinion

ENEECERE 2,200~2,300 rom 8S 8.7~ 4.6Ah | 740~890 | 100~120A 14~ 15

10S 8.2~ 3.7Ah | 600~680 120A 14~ 15

128 3.0~ 3.3Ah | 520~580 14~15

FEATURES /f5&

MUTUAL FEATURES

. Top mounted motor for better CG and efficient heat dissipation

Motor mount for both M3x30 mm and M4x25/30 mm bolt position

Accepts wide range of motor sizes: maximum diameter 52 mm

Enlarged 135T vented main gear (Mod 0.8)

Adjustable gear ratio to accommodate different motor KV

Extended electronics tray for installation versatility

All metal control arms assembly eliminate the need for upgrades

Integrated reinforced ribs and control arms base around the motor for strength
Adjustable motor mount and pinion bearing block

10. Enlarged room for Lipo battery pack, applicable to a 8~12-cell

11. 120-degree swashplate (standard); 140-degree (Option)

12. One-piece carbon frame with slim profile (only 30 mm wide)

13. Hardened 10 mm main shaft, 7 mm feathering shaft and 5 mm tail output shaft

14. High-quality, color shifting preprinted canopy

15. Lightweight and rugged landing skid

16. Efficient torque tube drive system for crisp rudder response and 100% power transfer
17. All metal, high precision and heavy duty tail rotor system
18. Compound carbon/aluminum tail boom to reduce vibration
19. Lightweight metal tail ooom support bracket and t:
20. Dual radial, single tht
21. Easy to install trail roj

OB RO ORI

1. Lightweight paddles for 3D (weights only 20 grams)
2. Collective pitch range +/-15°

UNIQUE FEATURES FOR FLYBARLESS VERSION

1. Lightweight, rigid one-piece metal main rotor hub

2. Enlarged titanium rod and ball linkage for rigidity and extreme pitch response
3. Wider metal control arms for high control resolution

4
1. E& RS LB RERESHAR

2. ZIEBEEEEETLAL - M3x30 mm 2M4x25/30 mm
3. BATARYEE » BAEE52 mm

4. INA13ETEEERE (1R8] 0.8)

5. AJiEEELL - RIEATEKVERE

6. MABTFRIEEEE - 15{EEE

7. FREREBIRHIEE BIMHREE

8. BASRINERIZHIBEEE

9. AN EZEEER FERE RIS E

10. PAFEZER - AEFES-12SEEH

1. ERCE120E+F88 - AIERS140E (&ﬁi)’
12. BARER RS mm3)

13. 32{k10mm=E# » 7mmigEERSmmE S

14. RREERTR S ERERHIRMMEE

15. BrEE R LR

[

CIRERR 205 SDMREE R L T AR
2. FHERIEE-15E

BT ERIREEEE

1. eF AR S BEERERE

2. AR AN | SEREERREE
3. MERUEHE - AR




	P00-cover
	P01
	P02
	P03
	P04
	P05
	P06-4756
	P07-4756
	P08-4756
	P09-4756
	P10-4757
	P11-4756＆57
	P12-4756
	P13-4756
	P14-4756
	P15-4756
	P16-4756
	P17-4756
	P18-4756
	P19-4756
	P20-4756
	P21-4756
	P22-4756
	P23-4756
	P24-4756
	P25-4756
	P26-ele
	P27-ele
	P28-ele
	P29-ele
	P30-ele
	P31-ele
	P32-SPL
	P33-SPL
	P34-SPL
	P35-SPL
	P36-SPL
	P37-list
	P38-list
	P39-list
	P40-list
	P41-list
	P42-list
	P43-list
	P44-OPL
	P45
	P46
	P47
	P48
	P49-back

